2536985010013 zh & 4:/DRIVE SYSTEM

FF5/NO ZIg/SN LR Name BE/QTY| HIE/Remark
1 253613513001 | BrA e Jli (22 R /NI ER) Drive axle(AQ) 1
2 910400100012 |*F#pEGB97.1-20-200HV Washer GB97.1-20-200HV 8
3 910400500012 |33 £ GB93-20 Washer GB93-20 8
4 253713521001 [ FLiZFEM20x1.5x60 Bolt M20x1.5x60 8
5 255098513251  |4ihid 58 (4% Sensor(HP) 1
6 253732010001 [HHL(AZI)HPQ12-80NL-6P Motor (HP) 1
7 910400500009 |5 % #fGBI3-14 Washer GB93-14 5
8 910100200024  |#2k:GB5785-M14x1.5x75-10.9 Bolt GB5785-M14x1.5x75-8.8 5
1
2536985010025 F#F/DRIVE AXLE
F5/NO #AG/SN LR Name HE/QTY| £KiE/Remark
1 253698523501 | [ #4Hp10x35-B3130-10035 Pin ¢10x35-B3130-10035 2
® 2 253698523502 |#1#412-B5050-00012B Spring washer 12-B5050-00012B 22
3 253698523503 |12 M12x40-AQ-A7S33-02241 Bolt M12x40-AQ-A7S33-02241 22
4 253698523504 | 477 /KAQ-A6553-02011 Right housing AQ-A6S53-02011 1
5 253698523505 |81 Zi5FFAQ-A7S33-02371 Lock Nut AQ-A7S33-02371 1
6 253698523506 | PY sk Bk i & Z-6308-4P Four point contact ball bearing Z-6308-4P 1
7 253698523507 | XU A 422-AQ-A7S33-02161Z Double gear 2-AQ-A7S33-02161Z 1
8 253698523508 | [alyEUHE 7K AQ-A6S53-020017 Intermediate reduction housing AQ-A6S53-02001Z 1
9 253698523509 | PU s5 kil & Z-6215-4P Four point contact ball bearing Z-6215-4P 1
10 253698523510 |{Ri&EKFI#Z-6306 Bearing Z-6306 2
11 253698523511 |‘H a8 @48x(70x12-AQ-A7S33-02231 Skeleton oil seal p48x(70x12-AQ-A7S33-02231 1
12 253698523512  |Ri4 k4K Z-6010-C3 Bearing Z-6010-C3 1
13 253698523513  |/MA#EAQ-A7S33-02181 Pinion AQ-A7S33-02181 1
14 253698523514 | XU #1-AQ-A7S33-02171 Double gear 1-AQ-A7S33-02171 1
15 253698523515 |4 ERHHKZ-6208 Bearing Z-6208 1




16 253698523516 | A M7 AQ-AE773-02041 Left axle housing AQ-AE773-02041 1
17 253698523517 | ##414-B5050-00014B Spring washer 14-B5050-00014B 5
18 253698523518  |1Z#:M14X80-B0330-14080B Bolt M14X80-B0330-14080B 5
19 253698523519 |3%5£22193-03001 Blocked 22193-03001 3
20 253698523520 |:54CC11-10-01 Cover 4CC11-10-01 1
21 253698523521 |JRVAEkHKZ-6213 Bearing Z-6213 2
22 253698523522 |1hEIAQ-A7S33-02151 Gear ring AQ-A7533-02151 1
2
2536985010034 5)#F/DRIVE AXLE
FFSINO #1g/SN P Name BE/QTY| &ZE/Remark

1 253698523523 | [RIHEVE T-filik Bearing 2

2 253698523524  |Hidfp110x¢p140x12-26650-11004 Oil seal ¢110x¢p140x12-26650-11004 2

3 253698523525  |ifi# B AQ-AE773-10001 Oil seal guard AQ-AE773-10001 2

4 253698523526 |07 %4} B p90x5.3-26501-09004 O-ring ¢90x5.3-26501-09004 2

5 253698523527 | /il A8 M HAQ-HK2S3-00401 Left brake assy AQ-HK2S3-00401 1

6 253698523528 |4 FHIAQ-AE773-02051 Right axle AQ-AE773-02051 1

7 253698523529  |i%E#AQ-AE773-02091 Connecting plate AQ-AE773-02091 1

8 253698523530 |45 #3848 M AQ-HK2S3-00501 Right brake assy AQ-HK2S3-00501 1

9 253698523531 |IE% (3tilsha ) A22A3-02051 Bolt (for 3t brake) A22A3-02051 12

10 253698523532 |#5hEHAQ-AE773-02071 Brake Drum AQ-AE773-02071 2

11 253698523533 |4 #AQ-AE773-02081 Hub AQ-AE773-02081 2

12 253698523534 |12 £kM20x1.5-B4223-00020B Nut M20x1.5-B4223-00020B 16

13 253698523535 |1Z#2:25303-02102B Bolt 25303-02102B 16

14 253698523536 | 4#18££23913-02041B Hub nut 23913-02041B 16

15 253698523537  |IRI4EA F 17432015 Bearing 32015 2

16 253698523538 | 1EHE#E 75-B5512-00075 Thrust washer 75-B5512-00075 2

17 253698523539 | [{[1Z£M75%2-10T11-02030 Round nut M75x2-10T11-02030 4

18 253698523540 |'B 2R @42xp55%x10-AQ-A7S33-02221 Skeleton oil seal p42x55x10-AQ-A7S33-02221 2

19 253698523541 |47F#HIAQ-AE773-02051 Right axle AQ-AE773-02051 1

20 253698523542 |- 4hiZ224453-02061B Half shaft bolt 24453-02061B 24




2536985010043K 3 #f/DRIVE AXLE

FS/NO #RIS/SN PA Name B|E/QTY| &AHE/Remark

1 253698523543 | ZiH#37RAQ-A7S33-02101BA Differential housing AQ-A7S33-02101BA 1

2 253698523544 |4k HAQ-A7S33-02141 Half shaft gear pad AQ-A7S33-02141 2

3 253698523545 |RHlitiHAQ-A7S33-02121 Half shaft gear AQ-A7533-02121 2

4 253698523546 |- 4EHEAQ-16113-52121A Thrust washer AQ-16113-52121A 2

5 253698523547 |47 A i AQ-A7S33-02111 Planet Gear AQ-A7S33-02111 2

6 253698523548 |7t [ 4 4 6% 50-B3352-06050 Pin ¢6x50-B3352-06050 1

7 253698523549 |5 EAQ-A7S33-02151 Gear ring AQ-A7533-02151 1

8 253698523550 |4l Fr AQ-A7S33-02321 Lock plate AQ-A7S33-02321 6

9 253698523551  |iZf4M12x1.25x30AQ-G2FB3-82061 Bolt M12x1.25x30AQ-G2FB3-82061 12

10 253698523552  |iAiAERfHKZ-6213 Bearing Z-6213 2

4
2536985010057 il Zh 8%/LIFT LEFT BRAKE
FEINO RAL/SN SR Name BER/QTY| &K¥E/Remark

A 253698523527 | /- ifill Bl 4y st FAQ-HK2S3-00401 Left brake assy AQ-HK2S3-00401 1

1 253698523560 |12f:GB21-76 BoltGB21-76 2

2 253698523561 |3 B GBI1-76 Washer GB91-76 2

3 253698523562 |[k1%24433-70040G Glue plug 24433-70040G 2

4 253698523563 | L& FitT24433-70010G Spring pull rod 24433-70010G 2

5 253698523564 | 7r il 3 4 KA AL i HK2S3-004 1 1L Left brake base plate assy HK2S3-00411L 1

6 253698523565 | T-iF4424433-70150G Hand tie rod Pin 24433-70150G 1

7 253698523566 | /& Fiill3)HifF24433-70140G-L Left hand brake pull rod 24433-70140G-L 1

8]_ 8 253698523567 FEIJZ:jjE%%}ﬁjf%)#%ﬁ}zZBGSS-?SOZlTC E)pl)i:i :rI:UC WILT FTICUUIT F1alc I-\DDCIIIIJIy 0000~ 1
9 253698523568 |k % JfE24433-70020G Press spring seat 24433-70020G 4
fqﬁ 10 253698523569 |[E#24433-70030G Press spring 24433-70030G 2




11 253698523570 |+7%%24433-70050G Tension spring 24433-70050G 1
12 253698523571 /£ ##/T124433-70100G-L Left pawl 24433-70100G-L 1
13 253698523572 | /£ #13#24433-70090G-L Left torsion spring 24433-70090G-L 1
14 253698523573 | /<[] [ i B 2% 51 % 24433-74000G-L Left Clearance Regulator Assembly 24433-74000G-L 1
15 253698523574 |4k %% B 24433-73000G Spring pulling device 24433-73000G 1
16 253698523575 | /E[AIfi i (J5) 24433-70071G-L Left return spring (rear) 24433-70071G-L 1
17 253698523576 |5 [A11524433-70081G Guide block 24433-70081G 1
18 253698523577 | /£ [RIAi L (F7) 24433-70070G-L Left return spring (front) 24433-70070G-L 1
19 253698523578 | 5144k 24433-70060G Guide plate 24433-70060G 1
20 253698523579 | /7 il ity JBE 8 HEERY MR24433-71001G-L | ST 2 T L e T SR 1
21 253698523580 ||z 448 AL K22673-72041 Brake sub Pump Assembly 22673-72041 1
22 253698523581 | filI\444]24433-70110G Pawl! Pin 24433-70110G 1
23 253698523582 | /& Fiill ) HiAT24433-70120G-L Left hand brake push lever 24433-70120G-L 1
24 253698523583 | FF4H+Y41#E24433-70170G Rod pin retaining ring 24433-70170G 1
25 253698523584 |5t H 7 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585 |7 #24433-70130G Spring 24433-70130G 1
27 253698523586 |l 34N % i (/) 0C11246-14603 Brake Cable Assy (left)0C11246-14603 1
5
2536985010064 #I5h#/LIGHT LEFT BRAKE
FF5/NO ZTg/SN LR Name HE/QTY| £KiE/Remark
A 253698523530 | i #ill3#% A RAQ-HK2S3-00501 Light brake assy AQ-HK2S3-00501 1
1 253698523560 |iZ#:GB21-76 BoltGB21-76 2
2 253698523561 |3HE 4 E|GB91-76 Washer GB91-76 2
3 253698523562 | #i1%24433-70040G Glue plug 24433-70040G 2
4 253698523563 | [k #1i124433-70010G Spring pull rod 24433-70010G 2
5 253698523590 |17 il 348 AR & iHK2S3-00411R Light brake base plate assy HK2S3-00411R 1
6 253698523565 | FHiiT4424433-70150G Hand tie rod Pin 24433-70150G 1
7 253698523591 | £ Fiill3Hi4F24433-70140G-R Light hand brake pull rod 24433-70140G-R 1
8 253698523567 %Ijz\jjE‘%%g%’%ﬁlé‘ﬁzzsfsf)g_?soz]-_rc _D,;:I:i -\::UC WILIT T TICUUIT FTalc HDDCIIIUIy £00VJ0~ 1
9 253698523568 | /1% #:24433-70020G Press spring seat 24433-70020G 4
10 253698523569 | J1#24433-70030G Press spring 24433-70030G 2
11 253698523570 | $13#24433-70050G Tension spring 24433-70050G 1
12 253698523592 |4 ##/124433-70100G-R Light pawl 24433-70100G-R 1
13 253698523593 |4731#24433-70090G-R Light torsion spring 24433-70090G-R 1
14 253698523594 |17 [A] B A HE A5 &k 24433-74000G-R Ligh Clearance Regulator Assembly 24433-74000G-R 1
15 253698523574 |7 i 4k 5% B 24433-73000G Spring pulling device 24433-73000G 1
16 253698523595 | £l (5) 24433-70071G-R Light return spring (rear) 24433-70071G-R 1
17 253698523576 |5 [ H24433-70081G Guide block 24433-70081G 1
18 253698523596 | A7l fr3#isE (§7) 24433-70070G-R Light return spring (front) 24433-70070G-R 1
19 253698523578 |5 [ 24433-70060G Guide plate 24433-70060G 1
20 253698523597 | £ il & i iy JBE 452 1 S HE B 24 24433-71001G-R| 5 IO 2 T T R ST SHTY P 1
21 253698523580 | il 51 /3 % i K226 73-72031 Brake sub Pump Assembly 22673-72041 1
22 253698523581 |44%124433-70110G Pawl Pin 24433-70110G 1
23 253698523598 |4 Fiillzh it 24433-70120G-R Light hand brake push lever 24433-70120G-R 1
24 253698523583 |4 14#24433-70170G Rod pin retaining ring 24433-70170G 1
25 253698523584 |3 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585  |31#24433-70130G Spring 24433-70130G 1
27 253698523586 | il 384 % & (45)0C11246-24603 Brake Cable Assy (left)0C11246-14603 1




253698501007/ % & /WHEEL ASSEMBLY

FE5INO 43H5/SN LR Name BE/QTY| HKIE/Remark
A 253613014001 |3KEh4:21x7-15(CY-AQ) Tire assembly 21x7-15(soild) 2
A 253613015001 |3Kz)4521x7-15(CY-AQIF 1) Tire assembly21x7-15(environmentally) 2 1% %¢/Optional
A 253713011001 |BRA)%621x8-15(CY-ZC) Tire assembly 21x8-15(soild) 2 32C
A 253713013001  [3K#E)#:21x8x15(CY-AQIFH) Tire assembly21x8-15(environmentally) 2 32C
1 253613014011 |%EE21x7-15(5E0) Tire 21x7-15(soild) 2
1 253613014012  [#2)ii21x7-15(3F %) Tire 21x7-15(environmentally) 2 i%%&/Optional
1 253713011011  [#8Jif21x8x15(5K L) Tire 21x8x15(soild) 2 32C
1 253713011012 |4 h21x8x15(FF 15 Tire 21x8x15(environmentally) 2 32C
2 253613014010  |$eH .5 (21x7-15-AQ) Rim assembly(21x8x15-AQ) 2
2 253713014010  |%H85 8 (21x8x15-AQ) Rim assembly(21x8x15-AQ) 2 32C
-
253698501008 Ft HEHL &% /MOTOR INSTALLATION
FE5/NO ZRA%/SN L Name HE/QTY | #iE/Remark
1 253632521002 |} #5030 Damping pad 4
2 910400100007  [*F#4[EGB97.1-10-200HV Gasket GB97.1-10-200HV 8
3 910300500005 |[#££+GB889.1-M10-10 Nut GB889.1-M10-10 8
4 253632521001 |ZE HL ML 23N Gear pump 1
5 910100300039 [#£#:GB5783-M10x40-8.8 Bolt GB5783 M10x40-8.8 4
6 255098513251  |4wfded (& Encoder(HP) 1
7 253632510001 |HLAL(3ZI)HPB Motor (HP) 1




2536985010091T 415 % 3 /DRIVING BRAKING INSTALLATION

5 INO Zid/SN 2R Name HE/QTY | &¥H/Remark
1 275011520020 |y Grease nipple 1
2 256811511020 |WhiAF[E E R Bracket 1
3 910400500007 |34 5 GB93-8 Washer GB93-8 1
4 910100300020 |##+2GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 1
5 911000600001 |M#4EQC/T390-(11-14) Hose clamp QC/T390-(11-14) 2
6 255011520021 |i%#ass Connecting pipe 1
7 910100300003 |##+2GB5783-M5x12-8.8 Bolt GB5783-M5x12-8.8 1
8 910400500004 |5 4B GB93-5 Washer GB93-5 1
9 910400100004 |°F-#A[EGB97.1-5-200HV Washer GB97.1-5-200HV 1
10 255011510003 |7 H-5id16x135 Axle ©®16x135 1
11 910100300039 |###:GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
12 910400500007 |7 #4E GB93-10 Washer GB93-10 6
13 910400100007 |[F#EGB97.1-10-200HV Washer GB97.1-10-200HV 6
14 256811511004 |z L4858 & Foot brake holder welding 1
15 940500100006 |& &FED16xD18x15-SF-1 Bushing ®16x®18x15-SF-1 2
16 256811511002 |F&HES Pedal weiding 1
17 255011520010 [22sh#k Damping pad 1
=z 18 910600600015 | H4#GB91-2x20 Split pin GB91-2x20 1
19 255011520008  |41% Spring 1
| 20 911200100004 |#i#£JB7940.1-M10x1 Grease nipple JB7940.1-M10x1 1
i 21 255011520013  |#5HR (K2K) Pedal (rubber) 1
“‘_ 22 910100100023 |#Z¥2GB5782-M8x45-8.8 Bolt GB5782-M8x45-8.8 1
- 23 910300100006 |##£:GB6170-M8-10 Nut GB6170-M8-10 1
24 940500100048 |H&5ED10xD12x8-SF-1 Bushing ®10x®12x8-SF-1 1
25 256811510001 |z S, Brake pump assembly 1
26 910100300038 [IZ#:GB5783-M10x35-8.8 Bolt GB5783-M10x35-8.8 2
27 910300100007 |##+GB6170-M10-10 NutGB6170-M10-10 2




28 253611511009 |£#IshENE Brake steel pipe welding 1
29 253611511010 | A #Ish4NE Brake steel pipe welding 1
9
2536985010105 = #i 5 %35 /PARKING BRAKING INSTALLATION
F5/NO Ymtid/SN A4 TR Name B EIQTY % E/Remark
1 910100300035 12+ GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 2
2 910400500007 |33 ¥ [E GB93-10 Spring washer GB93-10 2
3 910400100007 |*F#FEGB97.1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 | #HHR (FHH5h) Backing plate (Parking brake) 1
5 XG1801542747 |F#ilzha ik Parking Brake Assembly 1
6 910400100005 “F-#FEGB97.1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 |73 # & GB93-6 Spring washer GB93-6 4
8 910100300010 1# 4+ GB5783-M6x16-8.8 Bolt GB5783-M6x16-8.8 4
10
25369850101 1%% 1] 2% B J% 235/STEERING GEAR AND INSTALLATION
5 INO Hntig/SN 4 R Name HE/QTY | &¥E/Remark
1 255015010007 |17 FHR The adjustable handle 1
2 910600400011  [# 4 [ #145GB879.1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 |FipiEE Clamp holder screw sets 1
4 910400100008 P ©20xD12x8 Gasket®20XP12X8 1
5 255015020019 |4 & Locking block 1
6 910300300006 W EEGB6172.1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 12#:GB5783-M12x70-8.8 Bolt GB5783 M12x70-8.8 1




8 255015010001 ¥ a1 A Ak Steering string assembly 1
9 255015010003 |77 [ The steering wheel 1
10 910600700014  |4#hGB882-6x26x1.6 Pin GB882-6x26x1.6 1
11 910600600005 0 44GB91-1.6x10 Cotter pin GB91-1.6x10 1
12 255015020002  |[&H 5E & The fixed seat 1
13 255015010005 [T 4EE Adjust rod welding 1
14 255015020021 |5 ng4T Adjust the screw 1
15 911200100004  |i##£JB7940.1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 | & & ()5 )P16xP18x16-SF-1 Composite set (shoulder)®16x$18x16-SF-1 2
17 255011510003 | B4l P16x135 With trunnion®16x135 1
18 910400100005 “F-#FEGB97.1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 (3% 4 B GB93-6 Spring washerGB93-6 1
20 910100300009 IZ#:GB5783-M6x12-8.8 Bolt GB5783 M6x12-8.8 1
21 910100300036 12+ GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
22 910400500007 |34 B GB93-10 Spring washer gh93-10 4
23 910400100007 P E GB97.1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 |78 4 Bracket welded 1
25 255015010012  |#%4 ) #$SCU51/100-FS Steering SCU51/100-FS 1
11
253698501012%% [FI#fF & %3 /STEERING BRIDGE AND INSTALLATION
5 INO Hnfh/SN 4% Name HE/QTY | #&iF/Remark
A 253616011001 [ [A#7r (S50 l6) Steering axle (solid tire) 1 ToAEEL
A 253616012001 |# FIHFCGARIG) Steering axle (Environment-friendly tire) 1 Bl

1 253698526001 F4HA73J4-32111 Kingpin A73J4-32111 1
2 253698526002 |/ ke h) i B R AET774-32021 Left turn to joint assy AE774-32021 1
3 253698526003  |#E [ Mk 5L ATV94-10202 Steering bridge is A7V94-10202 1
4 253698526004 |#Z#+FEM5-B4133-00005B Nut M5-B4133-00005B 1
= 5 253698526005 P97 P i 55 B2 4T B9997-05020B Scerw B9997-05020B 1
6 253698526006 | /N £ [ 4% Sk 547 M5x12-B8030-05012B Scerw M5x12-B8030-05012B 2
N 7 253698526007 |{#¥35A7V94-32121 Protection cover A7V94-32121 1
8 253698526008 | £ & 7 2 A7V94-10203 Angle locator A7V94-10203 1
AN 9 253698526009 |44 I 6 A7V94-32131B Kingpin top cover A7V94-32131B 1
o .\ 10 253698526010 2 5+ $4 ] A7V94-10200 Seal washer A7V94-10200 1
] s N 11 253698526011 |1 F*D#A7V94-10201B Cross D plate A7V94-10201B 1
AN 12 253698526012  |iZ%] M10x8-B8330-10008 Screw M10x8-B8330-10008 1
q€ A 13 253698526013 |7 kil 7k ©32xD40x32-7-943/32 Bearing ®32x®40x32-Z-943/32 4
)Y * 14 253698526014 | ¥ Hfi /3 Bk i/ Z-198908P Bearing Z-198908P 2
w_);?%ﬁ“@zﬁ O)Jees 15 253698526015 |\ ffi 12K M16x50-293686 Bolt M16x50-293686 8
A (4 d < )',n;.e*-* = 16 253698526016 | % 1] i il &4 il A7V94-30201 Steering Cylinder Assy A7V94-30201 1
Iy 17 253698526017 12 #:M8X16-B0330-08016B Bolt M8X16-B0330-08016B 4
18 253698526018 | B = ¥EM6-Q700B06 Straight through nozzle M6-Q700B06 5
19 253698526019 i#448-B5050-00008B Spring washer 8-B5050-00008B 4
20 253698526020 ZEFF4H25RC4180000B Connecting rod Pin 25RC4180000B 4
21 253698526021 |i#FFAE774-32011B Connecting rod AE774-32011B 2
22 253698526022 #FEH24C4-12003 Bush H24C4-12003 6
23 253698526023 | [a].0r < Fifil K Z-GE16ES Radial joint bearing Z-GE16ES 4
24 253698526024  [90°7%5 #7i X1 IE M Q701B90 90° bent neck grease nozzle Q701B90 3




25 253698526025 | 44/4A7TT74-33011 Kingpin/right A7T74-33011 1
26 253698526026 |4 7% 3 23654-32081 Iron case oil seal 23654-32081 3
27 253698526027 |O%![#23654-32161 O-ring 23654-32161 2
28 253698526028  |¥; 1)1 R #22214-30321 Knuckle adjustment pad 22214-30321 4
v 29 253698526029 |y £ 4 ik 2 S 24T M12x30-B8050-120308 Screw M12x30-B8050-12030B 2
30 253698526030  |17!75 fiZ£EM12-B4133-00012B Nut M12-B4133-00012B 2
12
25369850101 2% A & 223%/STEERING BRIDGE AND INSTALLATION
FF5/NO ZTg/SN LR Name HE/QTY| £KiE/Remark
31 253698526031 |45 %5\ ¥ B AET774-32031 Right steering knuckle assy AE774-32031 1
S 32 253698526032  |UZI %4} [ 75x100x10-DZ6301-07523 U-ring 75x100x10-DZ631-07523 2
= 33 253698526033 | [RI4fE R T4l & Z-30210 Bearing Z-30210 2
o 34 253698526034 |90 i MAL (L4680 AE774-40331 Solid tire assembly (no pattern) AE774-40331 2
b 34 253698526035 |4 /li16x6x10.5(F4£40)Z3230-60030 Tire 16x6x10.5(no pattern)Z3230-60030 2 s
35 253698526036 |7 H#E ¥ 1 il 7k Z-30208 Bearing Z-30208 2
36 253698526037 | #4E p31Xp62X4-G27Z4-30711 Washer ¢31X@62X4-G2724-30711 2
37 253698526038 | J1fiiZ £EM30X2-A21B4-32311 Slotted nut M30X2-A21B4-32311 2
38 253698526039  |446.3x50-B3010-6P350 Pin 6.3x50-B3010-6P350 2
39 253698526040 |#t# 35 A24K4-32061 Hubcap A24K4-32061 2
@};’g g5 9§ e
A8 Qples e
13
253698501013% [a] il I/STEERING CYLINDER
F5INO RH5/SN LR Name E/QTY | £HE/Remark
A 253698510007 | % EH A& HLAL (7% W H1-KD) Sealing part maintenance package (steering cylinder-D 1
1 A 15 AT Bk Piston rod assembly 1
2 A fi Cylinder cover 2
3 3 A [ 22 Dust ring 2
4 4 A U B U rin 2
ﬁ/ / 2 S A OJ1E O-ring 2




6 A Ol O-ring 1
7 A XK Support ring 1
8 A i {3 K Cylinder assembly 1
9 A AN Rl K Bearing 2
14
253698501014 8445 35 1R % 35/SEAT COVER MOUNTING
FF5/NO Z%Tg/SN LR Name HE/QTY| £KiE/Remark
1 253621011002 |{iE1EE Welding of box cover 1
2 940400100030 [~ # % 200N(D620) Gas spring 200N (D620) 1
3 910300500004 [#££+GB889.1-M8-10 Nut GB889.1-M8-10 2
4 255037510002 | BF1-1BC (bR iE) Seat BF1-1BC (STD.) 1
5 255037510003 | i # (£7 3 ) Seat (comfort) 1 i%%%/Optional
6 255037510004 | pE K (G R RY) Seat (Vibration) 1 % %%/Optional
7 255021010014 | X i4i7KGE12E Bearing GB9163-GE12E 2
7 255021010006 |&4EIR A (H) Hinge bracket (right) 1
7 255021020043 SENEE Bolt 2
8 255021010005 |44k 1E-4 (4) Hinge bracket (left) 1
9 255021020045  |jEdR Wire plate 2
10 255021020054  |i{f#H Adjust the gasket 2
11 910400100006 [} #4[EGB97.1-8-200HV Washer GB97.1-8-200HV 4
12 910400500006 |33 # B GB93-8 Spring washer GB93-8 4
13 910100300024 [iZ#:GB5783-M8x30-8.8 Bolt GB5783 M8x30-8.8 4
14 940400100031 [ 3 #500N(D620)- H 4 Air spring 500N(D620)- self locking 1
15 910300500003 [iZF}FGB889.1-M6-10 Nut GB889.1-M6-10 2
16 255021020020  |$F The shake handshandle 1
17 910200500053 |[#24] GB818-M6x20-4.8 Screw GB818-M6x20-4.8 2
18 252121011007 |40323# [ 8125 23540 The lid lock 1
19 910200300011 [##%] GB70.2-M5x10-4.8 Screw GB70.1 M5x10-4.8 4
20 255021020046  |{£J [ 35 To protect the coil 1




15

2536985010154 s #X Z%E/SIDE PANEL INSTALLATION

F2/NO 4R /SN LK Name BE/QTY| £KiE/Remark
1 941100100001  [IZ4TM8X12-8.8 Screw M8x12-8.8 2
2 941100100009 |[#24TM6X12-8.8 Screw M6x12-8.8 8
3 940400400002 | #IEBEMS-1(2-4) Nut M8-t(2-4) 2
4 255021020064 |37 4L (/E AR) Hanger 1
5 253621011003 | MBI 4 (/) Side plate 1 25C
- 253721011003 |l 454 (3T) Side plate 1 32C
6 940600100005  |H449D18x3 Spring washer GB93-6 1
7 255021020062 |37 4L (45 MIHR) Screw GB70.1 M6x16-8.8 1
8 253621011017 |k 155 (4) Side plate 1 25C
- 253721011017  |fHIES (F) Side plate 1 32C
9 505621520041 |3 X fL2 Vent (right) 1
10 253621011015 |H:H1E4 Hook welding 2
11 505621020004  [ZZiHd15xD6x10 Damping pad 2
12 505621510004 i@ K FLAL1F2 Vent (left) 1
16
2536985010164 K B % %%/INSTRUMENT COVER INSTALLATION
FE/NO FIL/SN AR Name BE/QTY| £¥HE/Remark
1 940400400001 |k #IE BEM6G-1(2-4) Nut M6 6
2 253621511006 |#IE A (H) Cover assembly 1
3 910400200002 |[Fit6 Washer GB97.1-6-200HV 4
4 941100100009 [IZ4TM6x12-8.8 Screw M6x12 6
5 253610021001  |{( 3K & (25M) Instrument mask 1
6 255010020005 |fi % Cover 1




7 255010020006 |J5z% Cover 1
8 253610021004  [#15h M % Cover 1

9 253621511004 |G S (L) Cover assembly 1

17
2536985010174 & & % %% /BALANCE WEIGHT AND MOUNTING
FEINO #RIB/SN L FR Name HE/IQTY| HKi¥E/Remark

1 910100100101 [#£#:GB5782-M24x120-8.8 Bolt GB5782 M24x120-8.8 2

2 910400500013 |35 B GB93-24 Spring washer GB93-24 2

3 255023020007 | # [ P60xD25x8 Washer ®60xP25x8 1

4 251223021005 |%25| 4 (BNS15) Traction plug 1

5 910601000002 |4i£4GB4329-5x105 Lockpin GB4329-5x105 1

6 253623021001 [P (M25) Balance weight M25 1 25C
6 253723021001 [P (C32) Balance weight C32 1 32C
7 255023020006 |iff ¥ (flE L) Adjustment pad 2

8 941100100009 |#24]M6X12-8.8 Gasket P60XD25X8 2

9 253623011002 |j5EIfLEE S Rear Balance weight 1

10 253623011001 |piElfc & Front Balance weight 1

11 256523021006 | fig & i 1) fL 55 Decorative cover 2

12 910300500006 |##£}GB889.1-M12-10 Nut GB889.1-M12-10 5

13 910400200005 | K#[%GB96.1-12-200HV Washer GB96.1-12-200HV 6

14 910100300051 |[#£#:GB5783-M12x35-8.8 Bolt GB5783 M12x35-8.8 5

15 910400200004 [k #4[E GB96.1-10-200HV Washer GB96.1-10-200HV 4

16 910400500007 |35 4B GB93-10 Spring washer GB93-10 4

17 910100300036 |14 GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4

18 253623021025 | eI 40 Bracket 2




18

2536985010184 HR 223%/FOOT PEDAL

FSINO #RIS/SN PA s Name B|E/QTY| &ZHE/Remark
1 253618021005 |HutR #(25C) Floor rubber pads 1
2 941100100001 |iZ%4IM8X12-8.8 Screw M8x12-8.8 4
3 252118021016 | b ZEESIAR (20Q4) Anti-skid pedal 1
4 253618011001 |giHui/E & Floor welding (front) 1
5 253618011002 |f5HhtR IR & Floor welding (rear) 1
6 255018021006 | I ZEEE#R Anti-skid pedal 1
19
253698501019%% FE R 4i/HYDRAULIC
F5/NO #RA%/SN LR Name BE/QTY | &K¥E/Remark
1 253623521008 | & & 35(90°)8-L800-1SC-24° Hydraulic Tube Assembly (90°)8-L800-1SC-24° 1
2 253623521007 % % & Bl (H)8-L650-1SC-24° Hydraulic Tube Assembly 8-L650-1SC-24° 1
3 251223510003 [£:3k (8iE %5)6-G1/4—M14x1.5-24° Connector (lock bend)6-G1/4 M14X1.5-24 ° 2
4 251223520007 |#:k(H)6-G1/4—M14x1.5-24° Connector (straight)6-G1/4 M14X1.5-24 ° 2




5 253623521005 | & &k (90°)10-L2300-1SC-24° Hydraulic Tube Assembly (90°)10-L2300-1SC-24° 1
6 253623521006 |¥JE & i 5(90°)10-L2050-1SC-24° Hydraulic Tube Assembly (90°)10-L2050-1SC-24° 1
7 282323520008 |23k (#ix %5)10-M20x1.5-M16x1.5-24° Connector (lock bend) 10-M20X1.5-M16X1.5-24° 3
8 255023510008 |#::3k (81 € %)11-M20x1.5-0 Connector (lock bend)11-M20x1.5-0 1
9 253623521011 |5 & = (90°)8-L1250-1SC-24° Hydraulic Tube Assembly (90°)8-L1250-1SC-24° 1
10 253623521010 |7 & & 35(90°)8-L700-1SC-24° Hydraulic Tube Assembly (90°)8-L700-1SC-24° 1
11 253623521009 | % % & bl (H)8-L500-1SC-24° Hydraulic Tube Assembly 8-1.550-1SC-24° 1
12 253623521010 | & & (90°)15-L950-2SC-24° Hydraulic Tube Assembly (90°)15-L950-2SC-24° 1
13 253623521001 |[E i () Return oil hose (behind) 1
14 251223520035 |#:3k (81 € %)12-G1/2-M22x1.5-24° Connector (lock bend)12-G1/2-M22X1.5-24° 1
15 256523512006 |53 (JAEF20cc) The gear pump (Permco 20cc) 1
16 255023510005 |#2:3k (171 75)25-G1-032 Joint (to bend)25-G1-®32 1
17 911000600006 | QC/T390-(40-45) Hose hoops QC/T390-(40-45) 2
18 256523520013 | IE 2(W ) Rubber hose (oil absorption) 1
19 900200401001 | =13 i & 23x5 Return oil hose 23X5 2560
20 911000600003 | $EQC/T390-(22-26) Hose hoops QC/T390-(22-26) 2
21 911000600004 |4 QC/T390-(34-38) Hose hoops QC/T390-(34-38) 4
22 253623511020 |4 & [0y i e 2% External oil return filter 1
23 253623521002 | =l ke (D Return oil hose (front) 2
24 255023520033 |3k (H)8-M20x1.5-M16x1.5-24° Connector (straight) 8-M20X1.5-M16X1.5-24° 6
25 251223510012 |#:3k(=i#)7-2xM14x1.5-M16x1.5-24° Connector (tee)7-2XM14X1.5-M16X1.5-24° 2
26 282323520007 | £k (B %5)12-M20x1.5-M22x1.5-24° Connector (lock bend)12-M20x1.5-M22x1.5-24° 1
27 253623521012 | JE % & A (90°)10-L1320-1SC-24° Hydraulic Tube Assembly (90°)8-L1320-1SC-24° 1
28 282323520007 | £k (HiE 25)12-M20x1.5-M22x1.5-24° Connector (straight)15-M20X1.5-M22X1.5-24° 1
29 251223520034 |#:3k(H)8-2xM16x1.5-24° Connector (straight)-2xM16X1.5-24° 1
30 253623521013 | £k (8 2)6-M12x1.5-M14x1.5-60° Connector (lock bend) 6-M12X1.5 - M14X1.5 -60° 1
31 251223520030 |##3k(H)15-M22x1.5-M22x1.5-24° Connector (straight)15-M22X1.5-M22X1.5-24° 1
32 251223520034 |3k (H)8-2xM16x1.5-24° Connector (straight)8-2XM16X1.5-24° 2
20
2536985010202 B 4[] R #R A (ZI¢)/MUL TI-WAY REVERSING VALVE CONTROL (TWO)
FS/NO RIG/SN PA Name HE/IQTY| #£¥F/Remark
1 253624511002 | ¥ I/ (28K HLRE I ZSX) Multi way valve (two) solenoid valve 1
16 14 2 910100400006 |#2}:GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 |34 B GB93-10 Spring washer GB93-10 8
4 910400100007 [} #4[E GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001  |444#B4.75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 |JF H445GB91-2x12 Cotter pin GB91-2x12 4
7 252124520002 |7 ZE(HRAT) Support (stem) 1
8 910100300037 |2 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007  |#Z£tGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 | H-4Hd16x168 With trunnion ®16x168 1
11 910400500005 |45 fEH GB93-6 Spring washer GB93-6 1
12 910200200032  [#24] GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
—a2- 13 253524520010  [FHRER(ETH) Handle ball(lift) 1
14 253524520009 | FHEER(HIAD Handle ball(tilt) 1
27 15 253624510002 | A HFIE & (2T Joystick welding(lifting) 1
16 253624510003 | #EHPATFIE G (IR Joystick welding(tilt) 1
17 940500100006 |5 &ED16xD18x15-SF-1 Composite set ®16xP18x15-SF-1 4
18 253624520003  [JEEAT Connecting rod 2
19 910300100006 |iZ£EGB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 |43k joint 2
21 253524520014  [ZAR(ATREITR) Bracket (travel switch) 2
22 255024520028 |ihED29xP16x38 Shaft sleeve®29xd16x38 2
23 255098514001 |H#ZEDC24V Solenoid valve DC24V 1




21

253698501021 B5#: 7] i # 4\ (= BX)MULTI-WAY REVERSING VALVE CONTROL(THREE)

FE/NO 4 T5/SN & Name HFE/QTY | #&iE/Remark

1 253625011002 | % &l (3Hk FEL AL IR ZS X) Multi way valve (three) solenoid valve 1

18 /5 2 910100400006 |#2}:GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 |45 4 BB GB93-10 Spring washer GB93-10 8

4 910400100007  [*F#[EGB97.1-10-200HV Washer GB97.1-10-200HV 12

5 941100800001  |%4%#B4.75x20-c1B Pin B4.75x20-c1B 6

6 910600600011  |JF [144GB91-2x12 Cotter pin GB91-2x12 6

7 252124520002 |37 22 (1AT) Support (stem) 1

8 910100300037 [ GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4

9 910300100007 [##£+GB6170-M10-10 Nut GB6170-M10-10 4

10 255024510009 |+ H-4Hd16x168 With trunnion ®16x168 1

11 910400500005 |33 4 [ GB93-6 Spring washer GB93-6 1

12 910200200032 |1Z4] GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1

13 253524520010 | FHERGETH) Handle ball(lift) 1

14 253524520009 | FARER(HIRL Handle ball(tilt) 1

15 253525020002  [FHEER(E AL Handle ball(belonging to 1) 1

16 253624510002  [#EHPATIES (ETH) Joystick welding(lifting) 1

17 253624510003  [#:HAFIES (IR Joystick weldingtilt) 1

18 253625010004  [#EMAFIES (B EL) Joystick welding(tool1) 1

19 940500100006 |&E&5EP16xP18x15-SF-1 Composite set®16xP18x15-SF-1 6

20 253624520003  |iE4EAT Connecting rod 3

21 910300100006 |#ZftGB6170-M8-10 Nut GB6170 M8-10 3

22 255025020003 |3k joint 3

23 253524520014 |32 ZR(ATREITOR) Bracket (travel switch) 3

24 255023520033 |3k (H)8-M20x1.5-M16x1.5-60° Joint (straight) 8-M20x1.5-M16x1.5-60° 2

25 255024520028 |4hED29xP16x38 Shaft sleeve ®16x$29x38 1

26 255098514001 |HHZEDC24V Solenoid valve DC24V 1

22
2536985010224 B ¥t [ IR 3 4\ (U BE)MULTI-WAY REVERSING VALVE CONTROL(TOUR)
FF5INO /SN LR Name BE/QTY| K E/Remark
1 253625511002  |Z ¥ i (45K B R IR ZSX) Multi way valve (four) solenoid valve 1
17 413 18 14 A9 /A5 20 16 2 910100400006  |###:GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4 CEI%M

/ / / / L it M 3 910400500007 | #15% £ [/ GB93-10 Spring washer GB93-10 8




4 910400100007 |F# ¥ GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 |44%liB4.75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 |JF [144GB91-2x12 Cotter pin GB91-2x12 8
7 252124520002 |37 4R (1FT) Support (stem) 1
8 910100300037 |4 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 |iZHfGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 |7 F-id16x168 With trunnion ®16x168 1
11 910400500005 |35 4 GB93-6 Spring washer GB93-6 1
12 910200200032 |#24TGB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 [FHEERGEF) Handle ball (lift) 1
14 253524520009  [FHER(HIR}) Handle ball (tilt) 1
15 253525020002 |FAEEk(E A1) Handle ball (belonging tol) 1
16 253525520002 | FHEER(E E2) Handball (belonging to 2) 1
17 253624510002  [#H:HHATIEA (GEETH) Joystick welding (lifting) 1
18 253624510003  |EEATIEE (IR Joystick welding (tilt) 1
19 253625010004 | #:HATIEE (B H1) Joystick welding (tool 1) 1
20 253625510005  [#EMATIEE (8 A 2) Joystick welding (kit 2) 1
21 940500100006 [E & ED16xD18x15-SF-1 Composite set ®16xP18x15-SF-1 8
22 253624520003  |#&HEHF Connecting rod 4
23 910300100006 |[#££+GB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 |43k joint 4
25 253524520014 [ ZR(ATHEIFR) Bracket (travel switch) 4
26 255023520033  |#%:3k(E)8-M20x1.5-M16x1.5-60° Joint (straight)8-M20x1.5-M16x1.5-60° 4
27 255098514001 |Hi4EIDC24V Solenoid valve DC24V 1

23
253698501023 T{ETH 4635 B & % 3&/WORK TANK INSTALLATION AND INSTALLATION
RE/NO 4H5B/SN £ Name BE/QTY | HiE/Remark
1 281219021011 |y N ZE Mk Qil ruler plug assembly 1
2 253719011002 |fEmE4E Lid welded 1
3 255019020003 |% %] #4204x134x1.5-R Gasket 204x134x1.5-R 1
4 910800900001 |41 & #[EJB982-20 Combination washer JB982-20 1
5 255019010004 | =0T pE Ay Mesh filter 1
6 253719011001 |yhiE1E S Tank welding 1
7 253719021011  |WfrR Be 4 Breather connecting pipe 1
8 255019020015  |j# il ZEM20x1.5 Drain plug M20x1.5 1
9 910400100006  |°F-#[&E GB97.1-8-200HV Washer GB97.1-8-200HV 8
10 910400500006 |3 45 GB93-8 Spring washer GB93-8 8
11 910100300022 |l #:GB5783-M8x20-8.8 Bolt GB5783 M8x20-8.8 8




24

256998501024 F L3 At /FRAME ASSEMBLY

FS/NO RTG/SN LW Name HE/IQTY| HKi¥E/Remark
1 253621511001 [ZFE4IE 4 (250) Frame welded 1 25C
1 253721511001 [F4UE 4 (320) Frame welded 1 320
2 253621511004  |@i RS (F) Cover plate welding (left) 1
3 910400200004 | KB GB96. 1-10-200HV Washer GB96. 1-10-200HV 3
4 910400500007 |35 4 EIGBI3-10 Washer GB93-10 9
5 910100300037  [#2#2:GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 3
6 253621511009 (YR EVEE Instrument frame welding 1
7 940801500001  [M6= i £F nut M6 4
8 253621511006 |FEHUES (f) Cover plate welding (right) 1
9 941100100009  [#24TM6x12-8. 8 Screw M6x12-8. 8 7
10 253621521081  [F1£k ESB-35 Bushing 1
11 253621521082 |#'£kFESB-20 Bushing 5
12 253621521084 [#1£ ESB-50 Bushing 1
13 253621521087 [HIH kIR 2 (BT Battery damping pad (lead acid) 4
14 910200400017 |424TGB70. 3-M6x16-8. 8 Screw GB70.3 M6x16-8.8 8
15 910600700041 |44 %HGB882-B16x120x4 Pin GB882-B16x120x4 2
16 910600600023 |JF L 44GB91-3x40 Split pin GB91-3x40 2
17 910200200075  |#24TGB70. 1-M10x20-8. 8 Screw GB70.1 M10x20-8. 8 6
18 910400100007  |*F#[EGB97. 1-10-200HV Washer GB97.1-10-200HV 6
19 253621521097 | B PR A7 S 48 Battery limit bracket 2
20 940400400002 [ M2 REMS—t (2-4) Nut M8—t (2-4) 3
21 941100100001  [#24TM8X30-8. 8 Screw M8x30-8. 8 4
22 253621511007 [AARIES Left side plate welding 1 25C
22 253721511007 [AHIEE Left side plate welding 1 32C
23 253621521095 || PRA S HEAR Side door limit support plate 2
24 253621521088 [ Sealing strip 2
25 253621521096 | FEHLI B Motor guard 1
26 253621511008 [ HRIES Right side plate welding 1 250
26 253721511008 A ik IR & Right side plate welding 1 32C
27 251222021078  |FL2£SKT-30 Stopple (SKT-30) 2
28 253621521080 | EFH E Mk (K) Wire guard sleeve fixing plate (large) 1
29 253621521089 | FEHLFL G AR Motor hole cover 1

25
2536985010254 TH4E /L /TOP GUARD ASSEMBLY

FSINO RIG/SN EA Name }E/IQTY| #&E/Remark

1 256822021029 |4 R4T 748 (30072 %520 Right headlamp bracket (30Q) 1
<) 2 910400100006 | *F-#[5GBI7. 1-8-200HV Washer GB97. 1-8-200HV 4




3 910400500006 |73 2 FE GB93-8 Spring washer GB93-8 6
4 910200200057 [#Z4TGB70. 1-M8x20-8. 8 Screw GB70.1 M8x20-8.8 6
5 256822021030 [/ K4TS58 (30Q%2 25 :0) Left headlamp bracket (30Q) 1

6 253622012001  |FTHZRHEE The top guard is welded together 1 25C

6 253722012001 | TZEEE The top guard is welded together 1 32C
7 255022020002 |FiE — (B A1) Protective cover 2 1
8 255056510001 [JEEFIFK Back handle 1
9 910400500005 |75 ¥ B GB93 -6 Spring washer GB93-6 2
10 910200200036 [#Z£TGB70. 1-M6x20-8. 8 Screw GB70.1 M6x20-8.8 2
11 252022020050 | Hi, 4 A 2% 4 Protective tape 1
12 255022020004  [E4T H £k Protective tape 2
13 255022020001 [Bir e — (R AVE) Protective cover 1 1
14 910400100008 | "F-#PEGBI7. 1-12-200HV The flat washer GB97.1-12-200HV 4
15 910400500008 | 3% B GB93-12 Spring washer GB93-12 8
16 910200200098  |#Z4TGB70. 1-M12x30-8. 8 Screw GB70.1 M12x30-8. 8 4
17 253522020024 | L %30 Cover 30 4
18 255022020029  |3F Handle 1
15 14 ] 19 910400200005 | K#PEGBI6. 1-12-200HV Big washer GB96.1-12-200HV 4
16 é// 20 910100300051  |[#Z#:CB5783-M12x35-8. 8 Bolt GB5783 M12x35-8.8 4

17 §u.
";‘)
26
253698501026 H1 2% R4t/ELECTRONIC
FSINO #RI%/SN PA S Name H|E/IQTY| &ZHE/Remark
1 920200800013 |Combination Switch #4577 52IK361B-1003 1
2 920200200031 [JK432 BHRETF SR (— R 1
3 920200100020 |Emergency StopSwitch S22 I 2LAY39-01MJ-RC 1
4 921900100004 |USB i #RDC24VEE BV 1
5 920200800021 |Warp Switch(YB-nuoli-004) FAR I 2% YB-nuoli-004 1
y 6 920500100001 |Horn(125-DC24V) i\ 125-DC24V 1
7 272333510002  [DC-DC48V/24V e Hu#DCP48W300-24V 1
/ 8 921100100063 |Display(3401T-12-96V) {X #3401T-12-96V 1
9 920200300004  [Micro Switch(RZ-15GQ22-B3) WA F*RZ-15GQ22-B3 4
10 920201000002 |Pedal Switch(JK231) JHIES T 55 IK231 1
11 921700100005 |Accelerator(FZ3-532-133) JniE #8FZ3-532-133 1
12 922000100028 |Red Lamp RB-L590-1 JTRB-L590-1 3
13 922000100001 |Head Lamp PDL-LXZM-1 JTPDL-LXZM-1 3
14 922000100003 |Grouped Lamps PDL-LXHW-2 JTPDL-LXHW-2 2 Opiton

15 922000100004 |Caution Light PDL-LXJD-01Y %JPDL-LXJD-01Y 1
16 922000100002  |WIdth Lamp PDL-LXXD-1 JTPDL-LXXD-1 2
17 922000100014 |Blue Lamp A-LID-Al JTA-LID-A1 2
18 255056510001 [Rear handle switch(horn) JEIEF IR 1
19 253698526008  |%%ff @ L #sATVI94-10203 Angle locator A7V94-10203 1
20 253633010001 |Controller Assembly(Curtis-F-4P25C) 2 4144 (Curtis-F & 41-4P25C) 1
21 253633010002 |Wire Harness(Curtis-F-4P25C) 7 B 2 (Curtis-F £ 41)-4P25C) 1




22 251233020001 |[Integrated electrical box LRSS E 1
27
253698501027 B, 4 #£/ELECTRONIC COMPONENTS—Curtis-F& 4;
FS/NO #RIS/SN PA S Name B|E/QTY| &AHE/Remark
1 921400100177 |AC F6-A 80-450 CONTROLLER FE4P25C T PR(#5 #+AC-F6-A-80-450-101 1 TRAC
2 921400100177 |AC F6-A 80-450 CONTROLLER FE4P25C P PR{#5#1 3¢AC-F6-A-80-450-101 1 PUMP
3 920700100006 |SW200-583 80DC CO DUST i fph 28 DCBOV-SW200-583 1
4 920100100014 |FUSE LINK” 80 VOLT 500 Amp {56 22 500A 1
5 253633010004 |FAN ASSY FOR A36A2(GOODSENSE) 2 H 28 R R e K 1
27
2536985010274 FE /L ION
F5/NO #RA/SN LR Name HE/IQTY| #HE/Remark
1 253637011001 |Battery 80V-6VBS480(weld,kuaile) 75| Hjh80V-6VBS480(ME 4 /R) 1
1 253637011002 |Battery 80V-7VBS560(weld,kuaile) 75| 1 jth80V-7VBS560(1Z £k 1K) 1
2 253698537002 [Monomer6VBS-480 Hi it FL1A6VBS-480 40 480Ah




2 253698537003 [Monomer7VBS-560 HiLiib $L4A 7VBS-560 40 560Ah
3 253637010001 |Lithium battery 80V554Ah AL 4P 25C-80V-554-W 1 Anderson
3 253637010002 |Lithium battery 80V400Ah B 1 4P25C-80V-400-W 1 Anderson
3 253637010003 [Lithium battery 80V554Ah(Heating) £ Lt 4P25C-80V-554-W(H) 1 Anderson
3 253637010004 |Lithium battery 80V400Ah(Heating) £l H1h4P25C-80V-400-W (H) 1 Anderson
3 253637010005 |Lithium battery 80V554Ah L 1 4P25C-80V-554-W 1 REMA
3 253637010006 |Lithium battery 80V400Ah 2L 4P25C-80V-400-W 1 REMA
3 253637010007 |Lithium battery 80V554Ah(Heating) L 1 4P25C-80V-554-W (H) 1 REMA
3 253637010008 |Lithium battery 80V400Ah(Heating) 4 i 4P25C-80V-400-W (H) 1 REMA
4 283398536002 |lead-acid battery charger80V65A AR 7t FEER80VE5A 1
4 256836512011 |Lithium charger 80V200A(176V-264V) $EEEZ8EE 2880V200A-REMA(GER, =48240V) 1
4 256836512012 |Lithium charger 80V200A( 440V-530V) $HEEEZERE 2280V200A-REMA(GER, =#5480V) 1
5 920400100059 |Connectors(REMA95615-39-1) ERHFREMA95615-39-1 1
6 920400100056 |Connectors(REMA95016-32) EHRE(495515-39 1
7 910400100005 |Washer GB97.1-6-200HV SE#EGB97.1-6-200HV 4
8 910400500005 |Spring washerGB93-6 HEEHEIGBI3-6 4
9 910100300017 [Screw GB5783-M6x55-8.8 1242 GB5783-M6x55-8.8 4
28
253698501028% HIth/BATTERY
FS/NO #RI%/SN PA S Name H|E/IQTY| &ZHE/Remark

1 921200100037 [BMS BMSHER (24 5 — &L E BrhR) 1
2 252198537041 |Cocontactor JICEE 4E LB 2
3 253698537005 [DC125V/500 Fuse DC125V/500A i s AR #2 1
4 252198537025 |Current divider ARk 1
5 252198537024 |antenna PN 1
6 252198537030 |buzzer iy B 1
7 253698537006 |DC-DC DCDC-[& B H i 1
8 252198537031 |LED Lamp LED#E/~4T 1
9 251198537021 |Aviation head 7 core 5 S 700 1
10 251198537022 |Aviation head 5 core i 75 Sk 5t 1
11 253698537008 |Discharging plug-in assembly TR E8(25C) 1
12 253698537001 [Charging plug-in assembly 76 HL A 5Lk (25C) 1 Anderson

253698537009 |Charging plug-in assembly 78 HL 3 2 8(25C) 1 REMA
13 256098537009 |Prefi lled resistance w4 HRH 1
14 251198537018 |4k e ue relay 1




29
2536985010294 M 78 F. 4%/lead-acid battery charger
FF5/NO Z1g/SN LR Name HE/QTY| £KiE/Remark
1 256098536502 | Three-phase transformer MR 1
2 254198536502 |AC.Contactor 2T A 1
3 254198536503 |Fuse 100A i H PR 22 100A 1
4 254198536504 |Shunt JF100A 75mv 3 as JF100A 75mv 1
5 254198536505 |Fuse RT18-63 16A 1K 42 RT18-63 16A 3
_ __ . 6 254198536506 | PCB(CZB5E-D) 2% I CZB5E-D 1
g 7 254198536507 |Rectifier Module MFC70A/600V FRALHIMECT0A/600V 3
I L 8 255098536502 |Input Plug TSk 32A/AP /4L (£ 3 EE) 1
T -E Hags 9 920400100012 [Connector B FREMA95505-01 1
hi At Bl
= 7 I ..- ._\ 2.4 -
_‘ %.’- ‘!l_
J
[

30




2536985010305 #HM EL/TILT CYLINDER

FEINO HAL/SN Name 2R BE/QTY| KHE/Remarks
A 253620510001 | Qil cylinder(TL)®70xP32x121(6/8) T EL(TL)D70xP32x121(6/8) 1 H<3700,Left
A 253620510002 |Qil cylinder(TL)P70xd32x103(6/6) T EL(TL)D70xP32x103(6/6) 1 B700<<H<<5000,Lefi
A 253620510003 | Qil cylinder(TL)D70x$32x78(3/6) THEL(TL)D70xP32x78(3/6) 1 5000<H,Left
A 253620510004 | Oil cylinder(TR)®70xP32x121(6/8) HE(TR)®70xP32x121(6/8) 1 H<{3700,Right
A 253620510005 | Qil cylinder(TR)d70xP32x103(6/6) THETL(TR)P70xP32x103(6/6) 1 700<H<5000,Rigt
A 253620510006 | Qil cylinder(TR)D70xP32x78(3/6) T EL(TR)P70xD32x78(3/6) 1 5000< H,Right
B 252198510006 |Seal kits (tlited cylinder) S5 S T A (TR HEL) 2
1 A Grease mouth Z1/8 HiE A EmEZ1/8 2
2 A Earring H 2
3 A Bearing GE30ES KT A GE30ES 2
4 A Circlip 47 1847 2
5 A Nut M14 12 EEM14 2
6 A Washer14 g 14 2
7 A Bolt M14x55 2 M14x55 2
8 A Piston body assembly T FE AR R 2
9 A Yx seal ring Y x 70 45 s [ 2
10 A Support ring FEIAD63%x20x2.5 2
11 A Dust ring 55 22 ] 2
12 A Circlip 52 141852 2
13 A Circlip EElE] 2
14 A Catch 48x30x3 4 Fr48x30%3 2
15 A Useal ring 48x30x10 U 2 % 4 [ 2
16 A Guide sleeve FmE 2
17 A O seal ring 63x3.1 OZ) %5 & ] 2
2 18 A Bearing 3025 N 4 #3025 2
19 A Cylinder barrel assembly T 12 2
é $) 20 A Bearing 3040 755 7K3040 2
31
253698501031 %% X /Fork
FF5INO ZA%/SN Name LK BE/QTY| &¥/Remarks
940100100008 |Fork 120x40x1070 T ABIEE W 120x40x1070 2 B5/Inc.1-2
940100100010 |Fork 120x40x1150 AT ABIEE Y 120x40x1150 2 25C
A 940100100009 [Fork 120x40x1220 AT ABIEE W 120x40x1220 2 25C
2\ 940100100011 |[Fork 120x40x1370 ST ARIES W 120x40x1370 2 25C
940100100012 |[Fork 120x40x1520 ST ABIEE W 120x40x1520 2 25C
% 1 A Fork body B XAk 2 A
2 253098514101 [Lift pin assembly PEAH K 2




32

253698501032 742-25C (=44 H H)/Mast (three stage full free lift)-25C

FF5I/NO YRF%/SN Name LR ¥|E/IQTY | #&HE/Remarks

1 910100200012 |Bolt GB5785-M14x1.5x70-8.8 1244 GB5785-M14x1.5x70-8.8 4

2 910400500009 |Washer GB93-14 A E GB93-14 4

3 253644520013 |Bearing cover B B (3R ) 2

4 253644520014 |Bearing bush RESC NGB 2

5 911200100004 |Oil Cup JB7940.1-M10x1 WAIB7940.1-M10x1 2

6 253644511041 |Outer mast 3600 HMTT4EES 3600 1 H=3600
6 253644511042 [Outer mast 4000 HNTTEEAE S 4000 1 H=4000
6 253644511043 |Outer mast 4350 ST AR 4350 1 H=4350
6 253644511044 |Outer mast 4500 ANTERAES 4500 1 H=4500
6 253644511045 |Outer mast 4800 HMTZEEL 4800 1 H=4800
6 253644511046 |Outer mast 5000 HhI15EHR S 5000 1 H=5000
6 253644511047 |Outer mast 5500 A2 RS 5500 1 H=5500
6 253644511048 |Outer mast 6000 S8R IE-E 6000 1 H=6000
6 253644511049 [Outer mast 6500 ANTTEEEE 6500 1 H=6500
7 255044010057 |Axle ®30x82 % Hihd30x82 2

8 910400500007 |[Washer GB93-10 i GBO3-10 16

9 910100300035 |Bolt GB5783-M10x20-8.8 12+ GB5783-M10x20-8.8 4

10 253644513001 [Middle mast 3600 di 2 A 3600 1 H=3600
10 253644513002 |Middle mast 4000 124 S 4000 1 H=4000
10 253644513003 |Middle mast 4350 F1 124 E 4350 1 H=4350
10 253644513004 |Middle mast 4500 Fi 78R4 4500 1 H=4500
10 253644513005 |[Middle mast 4800 F1 1244 4800 1 H=4800
10 253644513006 [Middle mast 5000 F1 [ T2E 424 5000 1 H=5000
10 253644513007 [Middle mast 5500 T R4 5500 1 H=5500
10 253644513008 [Middle mast 6000 di 45 A 6000 1 H=6000
10 253644513009 [Middle mast 6500 T 2R 4 6500 1 H=6500
11 253644520020 |Washer ®45xd36x0.2 #E P45xP36x0.2 6 &R
11 253644520021 |Washer ®45xd36x0.5 HPE D45xD36x0.5 6 W
11 253644520015 [Washer ®45xd36x1 B D45xD36x1 6 B
12 940200100051 [Roller ®108.2xP35x25 FEHDP108.2xP35x25 4 ke
12 940200100052 |Roller ®108xd35x25 TR D108xD35x25 4 RS

33

253698501032 142-25C (=44 B H)/Mast (three stage full free lift)-25C




FF5INO SRTG/SN Name LR ¥WE/IQTY | #HE/Remarks
12 940200100050 |Roller ®107.5x$35x25 FEHED107.5xD35x25 4 D
13 253644512001 |Inner mast 3600 T T2E452 3600 1 H=3600
13 253644512002 |Inner mast 4000 W1 TZH5 4 4000 1 H=2000
13 253644512003 |Inner mast 4350 T T2E4E2 4350 1 H=4350
13 253644512004 |Inner mast 4500 W TZ54 4500 1 H=4500
13 253644512005 |Inner mast 4800 N T2 484 4800 1 H=4800
13 253644512006 |Inner mast 5000 112454 5000 1 H=5000
13 253644512007 |Inner mast5500 W T425 4 5500 1 H=5500
13 253644512008 |Inner mast 6000 T ZE 4R 4 6000 1 H=6000
13 253644512009 |Inner mast 6500 M I TAE S 6500 1 H=6500
14 940200100047 |Roller ®104.5x$35x25 TR D104.5xD35x25 4 R
14 940200100048 |Roller ®104.5x$35x25 FEED104.7xD35x25 4 e
14 940200100049 |Roller ®105xdP35x25 EHEHLD105xP35%x25 4 T
15 253644520132 |Adjusting pad t=0.2 P HE R r1=0.2 4 FH
15 253644520133 |Adjusting pad t=0.5 PR F1=0.5 4 R
15 253644520134 |Adjusting pad t=0.8 IR Frt=0.8 4 YERD
16 253644520011 |Base plate iR 4

34
253698501033 1 EFE K (=442 B H1)/Mast lifting pipeline(three stage full free lift)-25C
FSINO % Fg/SN Name 2 ¥}E/IQTY | #&HE/Remarks
1 910100100048 |Bolt GB5782-M12x50-8.8 12 F:GB5782-M12x50-8.8 1
2 910400500008 |Spring washer gbh93-12 IR IUEGB93-12 1
3 910400100008 [Flat washer GB97.1-12-200HV T8 GB97.1-12-200HV 1
4 256844520021 |Hose baffle JRS A P AR 1
5 255044520096 [Pulley ®120x36 (single slot) T HD120x36( A1) 1
6 255044520081 |Bushings (shoulder)®20x®13x28 FEGEE)P20xP13x28 1
7 253644519301 |Hydraulic hose assembly 15-L1950-2SC-24° U A (H)15-L1950-2SC-24° 1 H=3600
7 253644519302 |Hydraulic hose assembly 15-L2100-2SC-24° VR MUR( 1) 15-L2100-2SC-24° 1 H=4000
7 253644519303 |Hydraulic hose assembly 15-L2250-2SC-24° RS B (E)15-L2250-2SC-24° 1 H=4350
7 253644519304 |Hydraulic hose assembly 15-L2350-2SC-24° VR MU (D) 15-L2350-2SC-24° 1 H=4500
7 253644519305 [Hydraulic hose assembly 15-L2550-2SC-24° WUE S B % (E)15-L2550-2SC-24° 1 H=4800
7 253644519306 |Hydraulic hose assembly 15-L2700-2SC-24° S A R (H)15-L2700-2SC-24° 1 H=5000
7 253644519307 |Hydraulic hose assembly 15-L3050-2SC-24° R B %(E)15-L3050-2SC-24° 1 H=5500
7 253644519308 |Hydraulic hose assembly 15-L3450-2SC-24° 0T A R (H) 15-L3450-2SC-24° 1 H=6000
7 253644519309 [Hydraulic hose assembly 15-L.3950-2SC-24° VL B (B 15-L3950-2SC-24° 1 H=6500
8 950400600006 |Connector 15-M22x1.5-M22x1.5-24° 23k (B BE)15-M22x1.5-M22x1.5-24° 1
9 253644520019 |Joint over board kit 1
10 910400100006 | Flat washer GB97.1-8-200HV P-4 EGB97.1-8-200HV 5
11 910400500006 |Spring washer GB93-8 HE B GB93-8 5




12 910100300022 |Bolt GB5783-M8x20-8.8 124 GB5783-M8x20-8.8 3
13 253644519002 [Hydraulic hose assembly 15-L590-2SC-24° TUE BN (E)15-L590-2SC-24° 1
14 910100300020 |Bolt GB5783-M8x16-8.8 124 GB5783-M8x16-8.8 2
15 950401100004 |Connector (lock bend) 15-2xM22x1.5-24° L (B E 5 -0R)15-2xM22x1.5-24° 1
16 252144519002 |Tee welded (20Q) =R E(20Q) 1
17 251223520030 |Connector15-M22x1.5-M22x1.5-24° $3:(H)15-M22x1.5-M22x1.5-24° 1
18 910800100040 |O - onner 24x2.4 OJEEl-4124%x2.4 1
19 950700300007 |The speed limit valve XSF-F16L-48 PR 33 R X SF-F161.-48 1
20 253644529004 [Hydraulic hose assembly (135°)15-L850-2SC-24 | & &4 i (135°)15-L850-2SC-24° 1
21 253644529005 |Steel tube limit plate BRI AR 1
22 253644519004 |Three through the transition steel pipe welding | =it &5 S 1
23 251244529002 |Connector (lock bend) 12-M27x2-M22x1.5-24° |23k (BiE 5)12-M27x2-M22x1.5-24° 1
35
2536985010331 THE B (=44 B H)/Mast lifting pipeline(three stage full free lift)-25C
F5/NO HAY/SN Name B BE/QTY | £&¥E/Remarks
24 950400200005 [Connector(turn) 15-2xM22x1.5-24° F ) (5 1H)75)15-2xM22x1.5-24° 1
25 251223520122 |Connector12-M20x1.5-M22x1.5-24° 153 (H)12-M20x1.5-M22x1.5-24° 1
26 950400100002 |Connector 12-2xM16x1.5-24° 1) (42 B)12-2xM16x1.5-24° 1
27 253644529001 [Hydraulic hose assembly 15-L370-2SC-24° R (B 15-L.370-2SC-24° 1
Obﬁ 28 253644519003 |Welding of intermediate cylinder transition steel| J T it 4 E 15 & 1
@ | 29 256898520001 |explosion-proof valve 577 428 1] 1
| | 30 255044020043 |Clamp 13 413 6
|| 31 921600400001 |4 x250 tie L4 4x250 6
N 32 255044020042 |clamp A 4
I I 33 255044020118 [Connector (tee) B3k(=) 1
= |
| |
| |
] | ]
| | ||
|| |
| | | | 3
I |3
| | ||
|| |
| | || 3
- |
b
36
253698501034% X 22 (=% 4 HH) /Fork carrier(three stage full free)-25C
FS5INO SRIG/SN Name LR ¥WE/IQTY | #HE/Remarks
1 255040510001 [Load backrest welding(1040x986) T 4RIE 4 (1040x986) 1




2 910400100009 |Washer GB97.1-14-200HV SFHE GB97.1-14-200HV 8

3 910400500009 [Washer GB93-14 PE R EGBI3-14 8

4 910100300062 |Bolt GB5783-M14x30-8.8 12k GB5783-M14x30-8.8 8

5 910100300020 |Bolt GB5783-M8x16-8.8 12} GB5783-M8x16-8.8 2

6 910400500006 |Spring Washer GB93-8 H L PEGB93-8 2

7 253638020301 |Roller cover RIS 2

8 910100300041 |Bolt GB5783-M10x50-8.8 12 #:GB5783-M10x50-8.8 4

9 910400500007 |Washer GB93-10 HEREGBI3-10 8
10 910400100007 |Washer GB97.1-14-200HV SE4 B GB97.1-10-200HV 8
11 940200200005 |Side roller ® 42 - CD = 68 My #td42-CD=68 2
12 255038020008 |Adjusting sleeve A 4
13 255038020009 |Adjustable pad PE e 12
14 253644520020 |Washer ®45x®36x0.2 [ P45xD36X0.2 6 YRR
14 253644520021 |Washer ®45xd36x0.5 B P45xP36x0.5 6 PR
14 253644520015 |Washer ®45x$36x1 B D45xD36x1 6 JET
15 940200100047 [Main roller ®104.5x$35x25 T DP104.5xP35x25 6 e
15 940200100048 |Main roller ®104.7x$35x25 FEEHEPD104.7xD35x25 6 MR
15 940200100049 [Main roller ®105x®35x25 FEHD105xP35x25 6 R
16 253638002301 |Assembly drawing of fork rack welding WX RESEGECEHEEHHTE 1

37
2536985010354 # % & & B 223 (= 24 H H)/Side shifter and pipeline installation(three stage full free)-25C
F5I/NO YRF%/SN Name LR ¥E/IQTY | #&¥E/Remarks

1 253630520904 [Middle cylinder rubber tube cover TR RS B 1

2 910100100060 [Bolt GB5782-M12x120-8.8 12} GB5782-M12x120-8.8 1

3 910400100008 |Washer GB97.1-12-200HV - E GB97.1-12-200HV 2

4 253630520906 |Stent S 2

5 255044520081 |Bush ®20x®13x33 FHED20XD13x33 2

6 940500100019 [Bush ®20x$23x20-SF-1 B2 A5ED20xP23x20-SF-1 2

7 910100300020 [Bolt GB5782-M12x120-8.8 12 F:GB5783-M8x16-8.8 6

8 910400500006 |Washer GB93-8 HENEGBI3-8 10

9 910400100006 |Washer GB97.1-8-200HV SF-HE GB97.1-8-200HV 10

10 910400200005 |Washer GB96.1-12-200HV K GB96.1-12-200HV

11 910400500008 |Washer GB93-12 PE R EGBI3-12 2

12 910300100008 |[Nut GB6170-M12-10 ERGB6170-M12-10 1

13 253631020020 [Pulley ®104x76 T D104x76( 1YL 1

14 910100100072 [Bolt GB5782-M16x60-8.8 12 k:GB5782-M16x60-8.8 1

15 910400100010 |Washer GB97.1-16-200HV V44 GB97.1-16-200HV 1

16 253644520012 [Middle cylinder chain baffle HH T 4 S P4 A 1

17 255043520006 [Cylinder head =k 2

18 910100300023 |Bolt GB5783-M8x25-8.8 12} GB5783-M8x25-8.8 2

19 910100300027 [Bolt GB5783-M8x45-8.8 12+ GB5783-M8x45-8.8 2

20 255028520035 |Pipe press fixedly piank IR 2

21 255028520034 |Rubber pipe lump e [ e 4




(XN

<d

22 253630510001 [Intermediate cylinder rubber tube transition| T i i LR 1
23 253644520004 |Embrace hoop gt 2
24 910400100007 [Washer GB97.1-10-200HV P GB97.1-10-200HV 2
25 910400500007 |Washer GB93-10 PEEGBI3-10 2
TN 26 910100300036 |Bolt GB5783-M10x25-8.8 12 F:GB5783-M10x25-8.8 1
¢ 27 27 910100300050 |Bolt GB5783-M12x30-8.8 12 GB5783-M12x30-8.8 1
28 910100100048 |Bolt GB5782-M12x50-8.8 12+ GB5782-M12x50-8.8 1
29 256844520021 [Hose baffle TR PR 1
30 255030520020 |Pulley ®120x42 T 5 D120x42(XUFH) 1
31 254130520016 |Bush ®20xd13x43 418 ©20x D 13x43
38
253698501035 14 (=44 H H)/Mast (three stage full free lift)-25C
F5INO HTG/ISN Name £ FE/IQTY | &¥E/Remarks
32 251329020701 [Hydraulic hose assembly 10-L2170-1SC-24° WEE R BK(E)10-L2170-1SC-24° 1 H=3600
32 251230520715 [|Hydraulic hose assembly 10-L2295-1SC-24° BIEE R (E)10-L2295-1SC-24° 1 H=4000
32 251230520703 |Hydraulic hose assembly 10-L2410-1SC-24° RIEE S (E)10-L2410-1SC-24° 1 H=4350
32 251230520716 |Hydraulic hose assembly 10-L2470-1SC-24° RIESEAK(E)10-L2470-1SC-24° 1 H=4500
32 253630520104 |Hydraulic hose assembly 10-L2570-1SC-24° BIEE BB (E)10-L2570-1SC-24° 1 H=4800
32 251231020702 |Hydraulic hose assembly 10-L2650-1SC-24° RIEE SRR (E)10-L2650-1SC-24° 1 H=5000
32 253630520109 [Hydraulic hose assembly 10-L2820-1SC-24° BIEE S (E)10-L2820-1SC-24° 1 H=5500
32 282323520029 |Hydraulic hose assembly 10-L3030-1SC-24° RIEE Sk (E)10-L3030-1SC-24° 1 H=6000
32 253630520110 |Hydraulic hose assembly 10-L3150-1SC-24° BIEEREEL(E)10-L3270-1SC-24° 1 H=6500
33 251328520704 |Hydraulic hose assembly 10-L2220-1SC-24° WRIEE R BK(E)10-L2220-1SC-24° 1 H=3600
33 253630520106 |Hydraulic hose assembly 10-L2330-1SC-24° RIESEAK(E)10-L2330-1SC-24° 1 H=4000
33 251230520716 |Hydraulic hose assembly 10-L2470-1SC-24° RIEES S (E)10-L2470-1SC-24° 1 H=4350
33 251330520702 [|Hydraulic hose assembly 10-L2510-1SC-24° WEE S B(H)10-L2510-1SC-24° 1 H=4500
33 251230520704 [Hydraulic hose assembly 10-L2610-1SC-24° BIEE S (E)10-L2610-1SC-24° 1 H=4800
33 253630520107 |Hydraulic hose assembly 10-L2680-1SC-24° WEE SR (H)10-L2680-1SC-24° 1 H=5000
33 251228520701 |Hydraulic hose assembly 10-L2850-1SC-24° BIEE RSB (E)10-L2850-1SC-24° 1 H=5500
33 253630520105 |Hydraulic hose assembly 10-L3070-1SC-24° WWEE R BK(E)10-L3070-1SC-24° 1 H=6000
33 253630520108 |Hydraulic hose assembly 10-L3310-1SC-24° BIEE R (E)10-L3310-1SC-24° 1 H=6500
34 253630520004 |[Single attached hose bracket PRI R S AR 1
35 950400600002 [Joint 10-M16x1.5-M16x1.5-24° ek (PR AE75)10-M16x1.5-M16x1.5-24° 1
36 253630510002 |Hose mounting rack il m*gﬁﬂ 1
37 253630520101 [Hydraulic hose assembly 10-L1770-1SC-24° R B (L) 10-L1770-1SC-24° 2 H=3600
37 253630520102 [Hydraulic hose assembly 10-L2020-1SC-24° ﬁﬁ}}_’* Bk (E)10-L2020-1SC-24° 2 H=4000
37 253630520103 [Hydraulic hose assembly 10-L2270-1SC-24° WE S B U%(E)10-L2270-1SC-24° 2 H=4350
: 37 251329020702 [|Hydraulic hose assembly 10-L2360-1SC-24° TR 2 A (B)10-L2360-1SC-24° 2 H=4500
N 37 253630520104 |Hydraulic hose assembly 10-L2570-1SC-24° T E & () 10-L2570-1SC-24° 2 H=4800
7 37 251330520703 |Hydraulic hose assembly 10-L2710-1SC-24° VRUE B L B(E)10-L2710-1SC-24° 2 H=5000
37 253630520105 [Hydraulic hose assembly 10-L3070-1SC-24° Wi () 10-L3070-1SC-24° 2 H=5500
37 251327520001 [Hydraulic hose assembly 10-L3470-1SC-24° TR B (E)10-L3470-1SC-24° 2 H=6000
37 282331020103 |Hydraulic hose assembly 10-L3970-1SC-24° Y MR () 10-L3970-1SC-24° 2 H=6500
38 251330510004 [Hydraulic steel pipe welding (24°) B AN 4 (24°) 1
39
253698501035] %2 (=44 H H1)/Mast (three stage full free lift)-25C
FSINO %MAG/SN Name LR ¥WE/IQTY | #¥E/Remarks
39 256042510004 |Side shiifter assembly1100(LH) A E %25 1100(LH) 1
39 253542510001 |Side shiifter assembly1100(LD) AN B F2 #%$1100(LD) 1
31 39 256042510002 |Side shiifter assembly(CASCADE) ML s B (R R4 1




40 910800100001 |Oring 9.5x1.8 OJ¥ 8- 149.5x1.8 2
41 253642520002 |Hydraulic hose assembly 10-L400-1SC-24°-0° |/ & & ) () 10-L400-1SC-24°-0° 2
42 253630520006 |Hydraulic hose assembly 10-L1070-1SC-24° L 4 MU( ) 10-L1070-1SC-24° 2 1070
11
27
2536985010363 fft N & 4 (= 24 B B1)/DOUBLE ADDITIONAL TUBE(three stage full free)-25C
F5INO HAY/SN Name B BE/QTY | £&¥E/Remarks
1 255031010002 [Pulley support welded 2 B RE2 1
1 255031010001 |Pulley support welded 1 VRS AR A 1
2 910400100006 [Washer GB97.1-8-200HV P45 GB97.1-8-200HV 4
3 910400500006 |Washer GB93-8 W GB93-8 4
4 910100300022 |Bolt GB5783-M8x20-8.8 12 GB5783-M8x20-8.8 2
5 910401300011 |[Circlip GB894.1-20 foh FH e 1k 14 | GB894.1-20 1
6 255031020007 |[Pulley ®90x22 T P0X22( k) 2
25 zﬁ 7 255031020004 |Axle ®20x70 #: H 4 d20x70 1
24 8 253631020901 [Hose fixing plate T [ SE W 1
|| 9 910100300025 |Bolt GB5783-M8x35-8.8 12 GB5783-M8x35-8.8 4
| 10 255028520035 |Pipe press fixedly piank LRI (B ) 4
w 91 2223 11 255028520034 |Hose fixing bloke IR T i 8
27 12 251230520701 |Hydraulic hose assembly 10-L2060-1SC-24° U 5 A (B)10-L2060-1SC-24° 2 H=3600
12 251230520702 |Hydraulic hose assembly 10-L2310-1SC-24° L 44 SU( ) 10-L2310-1SC-24° 2 H=4000
12 253630520201 |Hydraulic hose assembly 10-L2545-1SC-24° B & S (B)10-L2545-1SC-24° 2 H=4350
12 251231020702 |Hydraulic hose assembly 10-L2650-1SC-24° % S A R (H)10-L2650-1SC-24° 2 H=4500
A7 12 251228520701 |Hydraulic hose assembly 10-L2850-1SC-24° W S (H) 10-L2850-1SC-24° 2 H=4800
12 253631020101 |Hydraulic hose assembly 10-L3010-1SC-24° 0 A (H)10-L3010-1SC-24° 2 H=5000
1y 12 282344529503 |Hydraulic hose assembly 10-L3350-1SC-24° VL B % (H)10-L3350-1SC-24° 2 H=5500
ﬂ,. - e 12 251328020002 [Hydraulic hose assembly 10-L3750-1SC-24° U A (B)10-L3750-1SC-24° 2 H=6000
’ %,1 8 20 12 253631020102 |Hydraulic hose assembly 10-L4250-1SC-24° | ik % 4 /i ( 1) 10-L4250-1SC-24° 2 H=6500
, 13 251331010002 [Hydraulic steel pipe welding(24°) PN (24°) 1
14 253631020003 |Hydraulic hose assembly 10-L630-1SC-24° YU i % (H)10-L630-1SC-24° 2




=] w 15 950400600002 _[Joint (adjoining bend) 10-M16x1.5-M16x1.5-24° [ 3 (K8 %) 10-M16x1.5-M16x1.5-24° )
T ;%{15 16 253631010001 _|Hose mounting rack T 2R 1
E'/ = 17 251230520701 |Hydraulic hose assembly 10-L2060-1SC-24° % B () 10-L2060-1SC-24° 2 H=3600
15 17 251223520001 |Hydraulic hose assembly 10-L2200-1SC-24° WU % (EL)10-L2200-1SC-24° 2 H=4000
17 251230520702 |Hydraulic hose assembly 10-L2310-1SC-24° L 44 MU( ) 10-L2310-1SC-24° 2 H=4350
17 251329020702 [Hydraulic hose assembly 10-L2360-1SC-24° WUE S B %(H)10-L2360-1SC-24° 2 H=4500
17 251230520716 |Hydraulic hose assembly 10-L2470-1SC-24° L B (E)10-L2470-1SC-24° 2 H=4800
17 253630520201 |Hydraulic hose assembly 10-L2545-1SC-24° VR B B K(B)10-L2545-1SC-24° 2 H=5000
40
2536985010363 fi N & B (= 24> 5 11)/DOUBLE ADDITIONAL TUBE(three stage full free)-25C
F5/NO AB/SN Name 2 BE/IQTY| £&¥/Remarks
17 251330520703 [Hydraulic hose assembly 10-L2710-1SC-24° WE S B (L) 10-L2710-1SC-24° 2 H=5500
17 251330520704 |Hydraulic hose assembly 10-L.2910-1SC-24° L 4 MU( ) 10-L2910-1SC-24° 2 H=6000
17 251231020705 |Hydraulic hose assembly 10-L3150-1SC-24° U & A (B)10-L3150-1SC-24° 2 H=6500
18 253630520004 |Single attached hose bracket BB I < 48 1
19 251230520714 |Hydraulic hose assembly 10-L2120-1SC-24° W S (H) 10-L2120-1SC-24° 2 H=3600
19 253631020201 |Hydraulic hose assembly 10-L2255-1SC-24° 0T A R (H)10-L2255-1SC-24° 2 H=4000
19 253631020202 |Hydraulic hose assembly 10-L2380-1SC-24° Wi 5 () 10-L2380-1SC-24° 2 H=4350
19 253631020203 [Hydraulic hose assembly 10-L2430-1SC-24° WE S B (L) 10-L2430-1SC-24° 2 H=4500
19 251328520705 |Hydraulic hose assembly 10-L2530-1SC-24° L 4 2 R( ) 10-L2530-1SC-24° 2 H=4800
19 251230520704 |Hydraulic hose assembly 10-L2610-1SC-24° U S (B)10-L2610-1SC-24° 2 H=5000
19 253631020204 |Hydraulic hose assembly 10-L2770-1SC-24° VU4 B () 10-L2770-1SC-24° 2 H=5500
19 253631020205 |Hydraulic hose assembly 10-L2970-1SC-24° W% B % () 10-L2970-1SC-24° 2 H=6000
19 251328520702 |Hydraulic hose assembly 10-L3220-1SC-24° TR B (E)10-L3220-1SC-24° 2 H=6500
20 253631020002 [Double rubber tube bracket XU < 28 1
21 910100100048 |Bolt GB5782-M12x50-8.8 124 GB5782-M12x50-8.8 1
22 910400500008 |Washer GB93-12 L HPE GBY3-12
A7 23 910400100008 |Washer GB97.1-12-200HV - #4[E|GB97.1-12-200HV
_ 24 256844520021 [Hose baffle i PR
I 25 255030520020 |Pulley ®120x42 T HED120x42(XUHE)
1 26 255030520023 |Bush HEL
< %-13 27 253630520101 |Hydraulic hose assembly 10-L1770-1SC-24° W B () 10-L1770-1SC-24° 2 H=3600
27 253630520102 [Hydraulic hose assembly 10-L2020-1SC-24° T B R(E)10-L2020-1SC-24° 2 H=4000
e 27 253630520103 |Hydraulic hose assembly 10-L2270-1SC-24° S 4 MU( ) 10-L2270-1SC-24° 2 H=4350
| 27 251329020702 |Hydraulic hose assembly 10-L2360-1SC-24° U A (B)10-L2360-1SC-24° 2 H=4500
: ?ﬁ?"ﬁ 27 251328520705 |Hydraulic hose assembly 10-L2530-1SC-24° L 44 () 10-L2530-1SC-24° 2 H=4800
- 27 251330520703 |Hydraulic hose assembly 10-L2710-1SC-24° U A (B)10-L2710-1SC-24° 2 H=5000
27 253630520105 |Hydraulic hose assembly 10-L3070-1SC-24° VU4 () 10-L3070-1SC-24° 2 H=5500
27 251327520001 |Hydraulic hose assembly 10-L3470-1SC-24° W B () 10-L3470-1SC-24° 2 H=6000
27 282331020103 |Hydraulic hose assembly 10-L3970-1SC-24° 0 A (H)10-L3970-1SC-24° 2 H=6500
28 251330510004 |Hydraulic steel pipe welding (24°) WEWEIRE(24°) 1
29 253630520006 [Hydraulic hose assembly 10-L1070-1SC-24° WRE S M (E)10-L1070-1SC-24° 2 1070
41
253698501037 A MEL(=FK 4 E 17 T4)/SHORT LIFTING CYLINDER (three stage full free) -25C
FSINO %ikG/SN Name 2] ¥E/QTY | #&HE/Remarks
A 255043510090 |[Lifting chain LH1623x37 AL FFHEE S LH1623%37 2 H=3600
e B A 255044510124 |Lifting chain LH1623x45 AL THEE 2K LH1623%x45 2 H=4000
- & A 255044010109 |Lifting chain LH1623x51 Tk 2 LH1623x51 > H=4350
T e = A 255044510045 |Lifting chain LH1623x53 HLFHE 25 LH1623%53 2 H=4500
A 5 5 Wj",,,, A 255044010059 |Lifting chain LH1623x57 LT EE S LH1623%57 2 H=4800




& o | %21 “ C A 255044510133 _|Lifting chain LH1623x59 2 THE 4 LH1623%59 2 H=5000
-2 | a3 | A 256844014002 [Lifting chain LH1623x65 T 2k LH1623%65 2 H=5500
N 8 I 5 A 255044510138 [Lifting chain LH1623x73 ETHE 24 LH1623%73 2 H=6000
wé"{a- u| ] \ | 6 ’ A 255044010101 |Lifting chain LH1623x77 TR LH1623%77 2 H=6500
31 3233 L%_.,w -.__20 12 l B 253644518001 |Short lifting cylinder®75xd50x622 THHL(M)D75xP50x622 1 H=3600
SER p— B 253644518002 |Short lifting cylinder®75x®50x685 THEL(M)D75xP50x685 1 H=4000
m " ' T B 253644518003 [Short lifting cylinderd®75x®»50x748 JHEL(M)D75xD50x748 1 H=4350
‘ éi 13 B 253644518004 |Short lifting cylinderd®75x®50x772 THEL(M)D75xP50x772 1 H=4500
14 B 253644518005 |Short lifting cylinderd75xd50x805 HEL(M)D75xP50x805 1 H=4800
if 15 B 253644518006 |Short lifting cylinder®75x®50x822 JHEL(M)D75xP50x822 1 H=5000
tj 35 Ty B 253644518007 |Short lifting cylinder®75x®50x879 L (M)D75xP50x879 1 H=5500
E. -3 |1’1n e B 253644518008 |Short lifting cylinderd75x®50x979 THEL(M)D75xP50x979 1 H=6000
8 19 B 253644518009 [Short lifting cylinder®75xd50x995 L (M)D75xP50%x995 1 H=6500
C 255098510002 |Seal kits(middle cylinder) F B A (=% 4 E B i) 1
1 A Dust ring 50x58x7/6.5 55 2> FE150x58x7/6.5 1
2 A Catch 50x60x3 4 F50x60x3 1
3 A Seal ring 50x60%6 24 fE[50X60x6 1
4 A Glide sleeve CARES 1
5 A Oring D75X3.1 O % 1 EID75X3.1 1
A A O ring D75X3.1 O3} fE D70x3.1 1
A A Bearing50x55x40 X 47K 50x55x40 1
A A HSG Piston rod HSGF ZEAT 1
A A Circlip 22 4 1
A A Piston assembly TEIERR 1
A A Support ring 65x70x20 A I65x70%20 1
A A Seal ring 70x60x6 L %% &5} B 70x60x6 1
42
2536985010374 & FHM L (=% 4 B H117142)/SHORT LIFTING CYLINDER (three stage full free) -25C
F5/NO HAS/SN Name 2 BE/QTY | £&¥E/Remarks
14 A O ring D15x2.4 ORI % £} D15x2.4 1
15 A Valve plug [T 1
T B 16 A Catch P 1
= = ’ 17 A Circlip 22(inport) YR 220 R 1
| = 18 A Slide valve VIR 1
| 5 <> | é{'zz o 19 A Spring2.3x15x48.5 2 3x15x48.5 1
& 6T | | ——t 20 A Cylinder BT 1
ey i =3 | 21 A Spacer HH 1
o 8 | 5 | 22 A Screw M5x5 Z5TM5x6 1
s | e \ ' 6 23 910600600022 |Split pin GB91-2.5x40 F O45GB91-2.5x40 2
W E_%-----"’ 0 | - 1 : 24 910900400014 [LH1623 chain W 5EGB6074-LH1623 2
SESST =14 25 255044020146  [99.5x25 55 P9.5x25 2
‘ = 1) 26 255044020157 [Joint M18x1.5x217 A IBMM18x1.5x217 2
4, 13 27 910600600030 |split pin3.2x30 IF L #5GB91-3.2x30 2
- 14 28 255044020158 |Nut M18x1.5 BRIE I REM18x1.5 2
— jt'_j__'15 29 910300400007 [Nut M18x1.5-0.5 12 +}GB6173-M18x1.5-05 2
* 3 T~y 30 255044020156 _|Joint M18x1.5x102 4 15 FeM18x1.5x102 1
P36 "y}; '-HE: - 31 253644520004 |Hug the hoop i 1
32 910400500006 |[Spring Washer GB93-8 LB GB93-8 2
33 910300100006 |Bolt GB6170-M8-10 12 £FGB6170-M8-10 1
34 910100300036 [Joint GB5783-M10x25-8.8 12+ GB5783-M10x25-8.8 2
35 910400500008 |SpringWasherGB93-12 H B GB93-12 1
36 910100400009 [BoltGB5786-M12x1.25x25-8.8 1242 GB5786-M12x1.25x25-8.8 1




43

2536985010382 FHMEL (=44 EH B 17148)/ LIFTING CYLINDER (three stage full free) -25C

J#5INO HiTE/SN Name 2R BE/QTY| HH:/Remarks
A 253644516001 |cylinderd®50xd40x1400 SHEL(L)P50xD40x 1400 1 H=3600
A 253644516002 |cylinder®50x®40x1525 HET(L)P50xP40x1525 1 H=4000
C A 253644516003 |cylinder®50xd40x1645 SHET(L)P50xP40x1645 1 H=4350
=< : A 253644516004 |cylinderd®50xdP40x1695 JHEL(L)D50xP40x1695 1 H=4500
" \)@ " c —a A 253644516005 |cylinderd®50xd40x1795 SHEL(L)P50xP40x1795 1 H=4800
W o Q-[:ﬁ “’ 0 | =% A 253644516006 |cylinderd®50xd40x1870 HETL(L)D50xd40x1870 1 H=5000
8 e Trn = A 253644516007 |cylinder®50xd40x2045 SEEL(L)P50xP40x2045 1 H=5500
ﬁ T i I | =35 A 253644516008 |cylinder®50xd40x2245 SHET(L)D50xP40x2245 1 H=6000
1™ L% A 253644516009 |cylinder®50x$d40x2477 HEL(L)P50xP40x2477 1 H=6500
g - B 253644517001 [cylinder®50xd40x1400 SHET(R)P50xD40x1400 1 H=3600
" E N ‘ B 253644517002 |cylinderd50xdP40x1525 THEL(R)D50xP40x525 1 H=4000
—[ n L] o B 253644517003 |cylinder®50x®40x1645 SHEL(R)D50xP40x 1645 1 H=4350
[ - 5 B 253644517004 |cylinder®50xd40x1695 SHEL(R)D50xD40x1695 1 H=4500
Py f’ 11 B 253644517005 |cylinder®50xd40x1795 THEL(R)D50xP40x1795 1 H=4800
a2 17T B 253644517006 |cylinderd®50xd40x1870 SHEL(R)D50xD40x870 1 H=5000
g . é pr g. B 253644517007 |cylinder®50xd40x2045 THEL(R)D50xP40x2045 1 H=5500
o5 = " - a B 253644517008 |cylinder®50xd40x2245 SHEL(R)P50xP40x2245 1 H=6000
T i 4 8 B 253644517009 |cylinderd®50xd40x2477 SHEL(R)D50xP40x2477 1 H=6500
s C 255098510003 [Seal kits(three stage full free lifting cylinder) FEEAHE A=A H BT 1
D 255044510133 |Lifting chain LH1623-59 TS LH1623-59 2 H=3600
D 256844014002 |[Lifting chain LH1623-65 AT+ 2% LH1623-65 2 H=4000
D 255044510046 |Lifting chain LH1623-69 FFHEE 4 LH1623-69 2 H=4350
D 255044510136 |[Lifting chain LH1623-71 TS LH1623-71 2 H=4500
D 255044010101 |Lifting chain LH1623-75 RCFHESELH1623-75 2 H=4800
D 255043510139 |[Lifting chain LH1623-77 T4 LH1623-77 2 H=5000
D 255044510140 |Lifting chain LH1623-85 AE T4 24 LH1623-85 2 H=5500
D 253543510066 |[Lifting chain LH1623-93 FFFE S LH1623-93 2 H=6000
D 255044510049 |Lifting chain LH1623-103 AT 2% LH1623-103 2 H=6500
1 910100300023 |Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 4
2 910400500007 |Washer GB93-10 HAEEIE GB93-10 4
3 910400100007 [|Washer GB97.1-10-200HV S FE GB97.1-10-200HV 4
44
253698501038 M L(= %4 H H173)/ LIFTING CYLINDER (three stage full free) -25C
JF5INO HRIGISN Name AZFR BEIQTY | #&¥E/Remarks
C 4 255044520099 |Rubber pad Ty >
At 5 255044520097 |Support block PR 2
. 0'\)\' > P 6 255044520098 |Blendboard 41._5* >
w T e 7 941100100003 |Nut GB6170-M10-10 12 £:GB6170-M10-10 2
- T = 33 8 910300100007 |Screw M10x35-8.8 124TM10x35-8.8 2
v 1 "’ L T R 9 910400100008 |Washer GB97.1-12-200HV B GB97.1.12-200HY >
Q . \ T — 10 910400500008 |Washer GB93-12 65 45 [l GB93-12 2




| b 11 910100400009 |Bolt GB5786-M12x1.25x25-8.8 21 GB5786-M12x1.25x25.8.8 >
- 2. I“‘ 12 255044020156 |Joint M18x1.5x102 L2 HM18x1.5x102 2
[ a L ¥ 13 910100300035 |Bolt GB5783-M10x20-8.8 12 #:GB5783-M10x20-8.8 2
% 14 910401300020 |Circlip GB894.1-40 Yy FH i 2k 4% B GB894.1-40 2
g & 15 940200500005 |Chain wheel bearing 780708K-d110xb40x27 |44 417K 780708K-D110xD40Xx27 2
_ z $ 1T 16 910900400014 [LH1623chain X BEGB6074-LH1623 2
g 2. Q 6 B 17 910600600022 [Split pin 2.5x40 T 1442.5x40 2
AN 8§ - ® % - 18 255044020157  |Joint M18x1.5x217 i % U2 F:M18x1.5x217 2
W I 0 T ow 19 910600600030 | Split pin 3.2x30 JF [181GB91-3.2x30 2
¢ 5 20 255044020158 [Nut M18x1.5 BRI IEEEM18x1.5 2
21 910300400007 |Nut M18x1.5 12 £FGB6173-M18x1.5-05 2
22 A Piston rod AT 1
23 A Adjusting bushing 40.5x49xL2 PR EE40.5x49xL2 1
24 A Circlip ®24x2 R 22425 B D24 x2 1
25 A Bearing 56x20x2.5 T A&56x20%2.5 1
26 A Catch 56x45x3 4 F56x44%3 1
27 A Seal ring 56x45x6 L 2 3 ] 1
28 A Piston T IE 1
29 A Copper bushing LTRSS 1
30 A Circlip $26.5x2 R £4.9% E| 026 .5x2 1
31 A Buffer ring ZZ I 1
32 A Dust ring DKB45x58x7/10 I 21> 1
33 A Seal ring 40x50x6 ity P 25 ) 1
34 A Guide bushing SHE 1
45
253698501038;#T T GL (=4 H 1 1742)/ LIFTING CYLINDER (three stage full free) -25C
F5/NO AG/SN Name 2 BE/IQTY| £&¥/Remarks
C 35 A O seal ring 49.7x2.4 ORI 2% 4 P 1
p=Lmmmmn 36 A Bearing 4030 X il 4030 1
i" —27 37 A Cylinder KL 1
T |- 38 A Dowel pin D10x26 [ H:45D10x26 1
Ton | =33
o
| e
» Il
” ' . 37
LN
BT
% T |
. 27 + 17T
g e} s
9. = B 30 f L]
10~ 1 3t é é;, 33
11 it &
i




46

(122 (PUZ%148) /Mast (four stage full free lift)

F5/NO 415 /SN Name 2 BE/QTY | #&¥E/Remarks
1 910100200012  [Bolt GB5785-M14x1.5x70-8. 8 M4 GB5785-M14x1. 5x70-8. 8 4
2 910400500009  [Washer GB93-14 3 B GB93-14 4
3 256844021014 |Bearing cover R 5 2
4 254144020063 [Bearing bush B 2
5 911200100004 [0il Cup JB7940. 1-M10x1 JHIAE IB7940. 1-M10x1 2
6 253645211021  [Outer mast 6100 AL (6100) 1 H=6100
6 253645211022  |Outer mast 6600 AR TR L (6600) 1 H=6600
6 253645211023 |Outer mast 7000 S TZEHE L (7000) 1 H=7000
7 255044010057 |Axle P 30x82 s H 4l D 30x82 4
8 910400500007  |Washer GB93-10 L B GB93-10 4
9 910100300035 |Bolt GB5783-M10x20-8. 8 2442 GB5783-M10x20-8. 8 4
10 253645213001  |Middle mast 6100 A4S (1) 6100 1 H=6100
10 253645213002  |Middle mast 6600 RIS (1) 6600 1 H=6600
10 253645213003  |Middle mast 7000 A4S (1) 7000 1 H=7000
11 253644520020  |Washer ®45x @ 36x0. 2 HPE D 45x D 36x0. 2 12
11 253644520021  |Washer ®45x ® 36x0.5 P © 45x D 36x0. 5 12
11 253644520015 |Washer ®45x D 36x1 e pE © 45x D 36x1 12
12 940200100053  [Roller ®117.5x P 40x28 EBH D117, 5x P 40x28 12
12 940200100054 |[Roller ®117.7x ®40x28 FREH D117, Tx P 40x28 12 it
12 940200100055 |Roller ®117.2x D®40x28 EEH D117, 2x D 40x28 12
13 253645214001  |Middle mast 6100 P3RS (2) 6100 1 H=6100
13 253645214002  |Middle mast 6600 R I3EE A (2) 6600 1 H=6600
13 253645214003  |Middle mast 7000 T4 A (2) 7000 1 H=7000
14 253645212001 |Inner mast 6100 N J4E4E 4 6100 1 H=6100
14 253645212002  |Inner mast 6600 P TZE4E 4 6600 1 H=6600
14 253645212003 |Inner mast 7000 4424 7000 1 H=7000
15 253644520011 |Base plate AR 6
16 253644520132  |Adjusting pad t=0.2 R =0, 2 6
16 253644520133 |Adjusting pad t=0.5 P T1=0. 5 6
16 253644520134  |Adjusting pad t=0.8 R 1=0. 8 6
MEEFERE (JUHKIT12E) Mast lifting pipeline (four stage full free lift)
5 /NO Yml /SN Name 2R e /QTY 27 /Remarks
1 251223520122 |Connector 12-M20x1.5-M22x1. 5-24° 3k (H) 12-M20x1. 5-M22x1. 5-24° 1
2 253644529001 [Hydraulic hose assembly 10-L370-1SC—-24° | &5 s ik (F1) 10-1.370-1SC—24° 1
2 3 950400100002  |Connector 12-2xM16x1.5-24° B (b E) 12-2xM16x1. 5-24° 1
23 4 256898520001 |explosion—proof valve 75 45 ) 1
‘%(2_4 5 253645219004 [Three through the transition steel pipe| =3iBit JEMNE IR 4 1
™~ 6 253644529004  [Hydraulic hose assembly (135° )15-L850—|3 JE 4% i (135° ) 15-1.850-2SC-24° (4N #4) 1
7 950700300003  [Speed limit valve XSF-F16-60 PR 3% #®I XSF-F16L—60 1
8 255023520030 |Joint 12-2xM22x1.5-60° B3k () 12-2xM22x1. 5-60° 1
9 253645219002 [Three joint welding A4S A% 1




| & 10 910400100006 _[Washer GB97. 1-8-200HV ¥ 44 [ GBIT. 1-8-200HV 2

: } | 11 910400500006  |Washer GB93-8 P HA B GB93-8 2

o % 12 910100100019 [Bolt GB5782-M8x20-8. 8 244 GB5782-M8x20-8. 8 2

} } | | 13 253644529002  [Hydraulic hose assembly (90° )15-1550-2|3 545 2 i 1 (90° ) 15-1550-2SC—24° 1

I || 14 251244529002 |Joint 12-M27x2-M22x1.5-24° B (BE ) 12-M27x2-M22x1. 5-24° 1

| | | 15 251223520030  |Joint 15-M22x1. 5-M22x1. 5-24° 23 () 15-M22x 1. 5-M22x1. 5-24° 1

| L 16 950400500006 [Joint 15-M22x1.5-M22x1.5-24° ). (BEBE ) 15-M22x1. 5-M22x1. 5-24° 1

I || 17| 253645229001 |Joint over board Bt R 1

I } [ 18 910100300023 [Bolt GB5782-M8x25-8. 8 2 F4GB5782-M8x25-8. 8 2
o 19 253644519301 [Hydraulic hose assembly 15-1.1920-2SC—24|3 545 24 &% (£) 15-1.1920-25C—24° 1 H=6100
I I e 19 253645219302 |Hydraulic hose assembly 15-L2180-2SC—24|¥ JE 47 & % (B) 15-1.2180-2SC-24° 1 H=6600
- 19 253645219303 |Hydraulic hose assembly 15-1.2500-2SC—-24|y & & & /% (H) 15-1.2500-2SC—-24° 1 H=7000

20 255044520081  [Bush ®20X P 13x33 1 © 20X D 13x33 1

21 255044520096  |Pulley ®120x36 (Single ) g #E D 120x36 (FAfH) 1

22 910400100008 |Washer GB97. 1-12-200HV S 4B GB97. 1-12-200HV 1

23 910400500008  [Washer GB93-12 0.9 44 B GB93-12 1

24 910100300054 [Bolt GB5783-M12x50-8. 8 2 H4 GB5783-M12x50-8. 8 1

25 253645219003 |Welding of intermediate cylinder transi| S IEMNEIES 1

Y2 (JUZKITEE) /Fork carrier (four stage full free 1lift)
&5 /NO Yifi% /SN Name R BE/QTY | #¥E/Remarks

1 255040510001 |Load backrest welding(1100x1080) PUER SRS (1100x1080) 1

1 255040510002 |Load backrest welding(1040X1300) PR 4 (1040X1300) 1

1 255040510003 |Load backrest welding(1040X1600) P46 1 4 (1040X1600) 1

1 251140510001 |Load backrest welding (1040x1635) PR AR L (1040x1635) 1

‘ 1 252040530001 |Load backrest welding(1200x1491) P4 A (1200x1491) 1

1 255040510005 |Load backrest weldingl200X986 P4 ER 4R -5 1200X986 1

1 252140510101 |Load backrest welding (1040 X 1000) P4 55 3 4 (1040 X 1000) 1

2 910400100009  [Washer GB97. 1-14-200HV SE#4 B GB97. 1-14-200HV 8

3 910400500009  [Washer GB93-14 2 44 B GB93- 14 8

4 910100300062 [Bolt GB5783-M14x30-8. 8 EFGB5783-M14x30-8. 8 8

5 910100300020 [Bolt GB5783-M8x16-8. 8 244 GB5783-M8x 16-8. 8 2

6 910400500006 |Spring Washer GB93-8 FAEE IR B GB93-8 2

7 253638020301 |Roller cover B 22 2

8 910100300041 [Bolt GB5783-M10x50-8. 8 2 H4GB5783-M10x50-8. 8 4

9 910400500007  [Washer GB93-10 0.9 44 BB GB93-10 8

10 910400100007  [Washer GB97. 1-14-200HV S 4B GB97. 1-10-200HV 8

11 940200200005 [Side roller ® 42 - CD = 68 355 D 42-CD=68 2

12 255038020008 |Adjusting sleeve e 4

13 255038020009 [Adjustable pad s 12

14 253644520020  [Washer ®45x ®36x0.2 H B D 45x D 36x0. 2 6

14 253644520021  [Washer ®45x®36x0.5 B D 45x P 36x0. 5 6

14 253644520015 |Washer ®45x D 36x1 HuPE O 45x D 36x1 6

15 940200100053 [Roller ®117.5xP40x28 TR D117, 5x D 40x28 12
15 940200100054 [Roller ®117.7x D 40x28 FIRH D117, Tx P 40x28 12 et

15 940200100055 [Roller ®117.2x®40x28 TR D117, 2x P40x28 12

16 253638002401 |Assembly drawing of fork rack welding |f& ¥ HESEESE (U4 HEHITE) 1




5 88 7 B ik 223t (JUZ% 1 748) /Side shifter and pipeline installation(four stage full free 1ift)

F5 /N0 kG /SN Name B FE/QTY |  #&¥E/Remarks
1 253639520904 |Middle cylinder rubber tube cover LR P S 1
2 910100100060 [Bolt GB5782-M12X120-8. 8 B2 GB5782-M12x120-8. 8 1
3 910400500008  [Spring washers GB93-12 i 55 44 B GB93-12 3
4 253630520906  [Stent % 2
5 254130520016 bush ®20x ¢ 13x43 FE D20x D 13x43 1
6 910400200005 |Large washers GB96. 1-12—-200HV K P8 GB96. 1-12-200HV 2
7 251127520001 [Pulley & 110x42(double groove) YEE D 110x42 (XUHH) 2
3 8 255044520081 bush ®20x  13x33 FE D 20X D 13x33 2
9 910100300020  |Bolt GB5783-M8x16-8. 8 P24 GB5783-M8x16-8. 8 6
10 910400500006  |Spring washers GB93-8 #3544 BB GB93 -8 6
\ 11 910400100006 |Plain washers GB97. 1-8-200HV P-4 B GB97. 1-8-200HV 6
%ﬁ: 12 910400100008 |Plain washers GB97. 1-12-200HV P-4 B GB97. 1-12-200HV 3
N 13 910300100008  |Nuts GB6170-M12-10 12 REGB6170-M12-10 1
10{ || 14 910100200016  |Bolt GB5785-M16x1.5x70-8. 8 P2 #GB5785-M16x1. 5x70-8. 8 1
1 0 01 | 15 910400500010  |Spring washers GB93-16 1 | GB93 - 16 1
g 19 || 16 253645220012  |Middle cylinder chain baffle T 2R PR 1
| 17 253645220011 |Cylinder head i3k 1
-~ 18 910100300025 |Bolt GB5783-M8x35-8. 8 M2 4CB5783-M8x35-8. 8 4
Sy 32 ’\\IP‘ 23 19 255028520035 |Pipe clamp mounting plate B AR 4
A\ 20 255028520034  [Rubber tube fixing block e i [ 5 B 8
9%/33 24 21 253630510001 |Intermediate cylinder rubber tube trans| T e i 20 1
o 22 251328520704 [Hydraulic hose assembly 10-1.2220-1SC—24|3 JE 45 i i (B) 10-1.2220-1SC-24° 2
22 251329020702  [Hydraulic hose assembly 10-12360-1SC—24|% JE 45 i i (E1) 10-1.2360-1SC-24° 2
22 251330520702 |Hydraulic hose assembly 10-12510-1SC—-24|y% & & & /% (H) 10-1.2510-1SC-24° 2
23 253631101002 |Single attached hose bracket (24 ° ) PR R AR (24° ) 1
24 253631110003  [Joint body 13 A 1
25 253631120101  |Hydraulic hose assembly 10-11850-1SC—24|3 &% i ik () 10-L1850-1SC-24° 2
25 253631120102 |Hydraulic hose assembly 10-L1980-1SC-24|y & & % (H) 10-1.1980-1SC-24° 2
25 251228520702  |Hydraulic hose assembly 10-1.2150—1SC—24|3 45 2 5k (B 10-1.2150-1SC—24° 2
26 910100100054 |Bolt GB5782-M12x80-8. 8 12 #GB5782-M12x80-8. 8 1
27 256844520021 _ |Hose baffle JBE R 1
728 K B Bk 22k (P2 122) /Side shifter and pipeline installation(four stage full free 1lift)
FE/NO YRHAG /SN Name SRR BE/QTY | #&¥E/Remarks

28 950400600006 |Joint 10-M16x1.5-M16x1.5-24° $23) (bR BE2S 5) 10-M16x1. 5-M16x1. 5-24° 2
29 253631120002 |Joint Transition Plate 3L AR 1
30 251230520704 [Hydraulic hose assembly 10-12610-1SC—24|3 JE 45 i i (B) 10-1.2610-1SC-24° 2
30 253631020205 [Hydraulic hose assembly 10-12970-1SC—24|¥F &5 s ik (F1) 10-1.2970-1SC-24° 2
30 251231020706  |Hydraulic hose assembly 10-1.3450—1SC—24|3 145 2 5k () 10-1.3450-1SC—24° 2
31 251330510004 |Hydraulic steel pipe welding (24 ° ) WENE RS (24° ) 1
32 253630520006 |Hydraulic hose assembly 10-L1070-1SC—-24|y% & & = A% (H) 10-1.1070-1SC-24° 2
Q/(ﬂ B 33 253631110001 |Internal guide groove (right) connectin|pJ S (£5) EBAF 1

7 ’ 34 253631110701 |External guide groove welding 6100 A S FE 56100 1 H=6100

4%@26 % 34 253631110702 [External guide groove welding 6600 4h 55 1E 46600 1 H=6600

3 hh % . 1 34 253631110703 |External guide groove welding 7000 Ah SRR 57000 1 H=7000




35 253631110704 |Internal Guide Groove Welding 6100 P SRR A6100 1 H=6100
35 253631110705 |Internal Guide Groove Welding 6600 P S 46600 1 H=6600
35 253631110706  [Internal Guide Groove Welding 7000 P S 4R A 7000 1 H=7000
36 910400100005 [Plain washers GB97. 1-6-200HV S B GBI7. 1-6-200HV 1
37 910400500005  |Spring washers GB93-6 i1 5 4 | GB93—6 1
38 910100100123  [Bolt GB5782-M6X20-8. 8 1244 GB5782-M6x20-8. 8 1
39 253631120003 Install bent frame with single guide gr| B[} 54l 2z 325 40 1
40 251242520001  |Hydraulic hose assembly (90° )12-1300—1|3 JE %5 5 ik (90° ) 12-1.300-1SC-24° —0° 2
41 910800100001  [Oring 9.5x1.8 OJEJE-1N9. 5x1. 8 4
42 255042510004 |Side shiifter assembly (LH) M H 52 54 1 (LH) 1
42 255042510001 |Side shiifter assembly (LD) 2 28 = 1% (LD) 1
42 255042510002 [Side shiifter assembly (CASCADE) % 28 ik (R4 1
PR B (P94% 1 122) /DOUBLE ADDITIONAL TUBE ((four stage full free 1lift)
B /NO Y%/ SN Name B #%1%/Remarks
1 951000100004 |Hose Clamp 26 SR YGEALI 26
2 251230520704 |Hydraulic hose assembly 10-L2610—1SC—24|J% JE %% # % (B) 10-1.2610-1SC-24° 4 H=6100
X 2 253631020205 |Hydraulic hose assembly 10-L2970-1SC—24|¥ JE %5 2k (F1) 10-1L2970-1SC-24° 4 H=6600
0 2 251231020706 |Hydraulic hose assembly 10-L3450-1SC—24|3fiJE 55 s pk (£1) 10-L3450-1SC-24° 4 H=7000
@ 14 3 950400500006 |Joint 15-M22x1.5-M22x1.5-24° 53 (BEEE E) 15-M22x1. 5-M22x1. 5-24° 8
o || =) ¥<5 4 253631320005 |Transitional mounting plate R 7T 1
‘ 16 5 253631320101 |[Hydraulic hose assembly 10-L1500-1SC—24|¥i J& 45 s % (B) 10-L1500-1SC-24° 2
1 B 17 6 910400100006 |Plain washers GB97. 1-8-200HV BB GBI7. 1-8-200HV 23
i 7 910400500006 |Spring washers GB93-8 1 3 44 BB GB93 -8 23
8 910100300020 |Bolt GB5783-M8x16-8. 8 P GB5783-M8x16-8. 8 20
}“*@2 9 253631310701 |[External guide groove welding 6100 Ak S 256100 1 H=6100
9 253631310702 |External guide groove welding 6600 bk SR 56600 1 H=6600
9 253631310703 |External guide groove welding 7000 Hh SREEA 7000 1 H=7000
10 253631320004 |Joint Transition Plate BT PE R 1
11 253631120101 |Hydraulic hose assembly 10-L1850-1SC—24 | /& 45 Sk (F) 10-L1850-1SC-24° 4 H=6100
11 253631120102  |Hydraulic hose assembly 10-11980-1SC—24|3 4% ik () 10-11980-1SC-24° 4 H=6600
11 251228520702 |Hydraulic hose assembly 10-L2150-1SC—24|3 & & &k (B) 10-1L.2150-1SC-24° 4 H=7000
12 251127520001 ([Pulley ®110x42(double groove) W HS D 110x42 () 2
13 255044520081 | bush ®20x ® 13x33 & D 20X D 13x33 2
14 910400200005 |Large washers GB96. 1-12-200HV K P8 GB96. 1-12-200HV 6
15 910400500008 |Spring washers GB93-12 % 44 BB GB93-12 3
16 910100100054 |Bolt GB5782-M12x80-8. 8 122 GB5782-M12x80-8. 8 1
17 253631310704 |[Internal Guide Groove Welding 6100 NS AR 56100 1 H=6100
17 253631310705 |Internal Guide Groove Welding 6600 N 556600 1 H=6600
17 253631310706 |Internal Guide Groove Welding 7000 P SR 7000 1 H=7000
18 255028520034 [Rubber tube fixing block B2 7 [ S B 12
19 255028520035 |Pipe clamp mounting plate e R 6
20 910100300027 |Bolt GB5783-M8x45-8. 8 P24 GB5783-M8x45-8. 8 6
21 910100300018 [Bolt GB5783-M6x60-8. 8 2} GB5783-M6x60-8. 8 4
22 910300500003  |Nut GB889. 1-M6-10 12 REGB8S8Y. 1-M6-10 4
23 253631310004 [Hydraulic steel pipe welding (24 ° ) TR E RS (PYHE24° ) 1




XBf n e B (P9 4% 171 42) /DOUBLE

ADDITIONAL TUBE ((four stage full free 1ift)

F&5:/NO ZEg /SN Name B HE/QTY | & /Remarks
24 253631310001 |Internal guide groove (left) connecting|N Al () EEAT 1
25 251328520704 |Hydraulic hose assembly 10-L2220-1SC—24]3 &5 i ik (B) 10-1.2220-1SC-24° 4 H=6100
25 251329020702 |Hydraulic hose assembly 10-L2360—1SC—24| ¥ JE 45 24 % (B) 10-1.2360-1SC-24° 4 H=6600
25 251330520702 |Hydraulic hose assembly 10-L2510-1SC—24)35 JE &5 i i (B) 10-1.2510-1SC-24° 4 H=7000
26 253631310002 [Double attached hose bracket (24 ° ) XU R S R (24° ) 1
27 910300100006 [Nut GB6170-M8-10 2 REGB6170-M8-10 2
28 910100300025 [Bolt GB5783-M8x35-8.8 2 k2 GB5783-M8x35-8. 8 2
29 910100300025 [Bolt GB5783-M8x35-8.8 P2 F2GB5783-M8x35-8. 8 2
30 253631310003 |Intermediate cylinder rubber tube trans|H 4T % FH & 48 1
31 253645220012 [Middle cylinder chain baffle T 2 PR 1
39 253631020020 [Pulley ®104x76 T D 104x76 (JUIEL) 1
33 910100100060 [Bolt GB5782-M12x120-8.8 B2 GB5782-M12x120-8. 8 1
34 253630520906 [Stent X 2
35 253630520904 |Middle cylinder rubber tube cover RS P 1
36 253631020021 [Bush ®20x ®13x73 D 20x P 13x73 1
37 910400100008 |Flat Washer GB97.1-12-200HV T #4 B GB97. 1-12-200HV 2
38 910300100008 [Nut GB6170-M12-10 2 BFGB6170-M12-10 1
39 253645220011 |Cylinder head ik 1
40 253644520004 |Embrace hoop EAeEid 1
41 253631101002 |Single attached hose bracket (24 ° ) R S A (24° ) 1
49 253631110003 |Joint body B3k Ak 1 H=6100
492 253631110701 |External guide groove welding 6100 A SR 56100 1 H=6600
42 253631110702 |External guide groove welding 6600 4 GBI 56600 1 H=7000
43 253631110703 |External guide groove welding 7000 A SR 57000 1
44 910100100059 [Bolt GB5782-M12x110-8.8 B2k GB5782-M12x110-8. 8 1
15 253631120002 [Joint Transition Plate L AR 1
46 253631110001 |Internal guide groove (right) connectin| 54 (F7) EBAF 1 H=6100
46 253631110704 [Internal Guide Groove Welding 6100 SR A6100 1 H=6600
46 253631110705 |[Internal Guide Groove Welding 6600 P 5 R4 6600 1 H=7000
47 253631110706 |Internal Guide Groove Welding 7000 NS4 P -57000 1
48 253631120005 |Transitional mounting plate I R 1
49 251230520002 |Hydraulic hose assembly 10-1260-1SC—24°[¥&E & &k (F) 10-1.1260-1SC-24° 2
SR ET (T92% 4 E H1128) /SHORT LIFTING CYLINDER (four stage full free lift)
FEE/NO ARG /SN Name LR HE/QTY | &¥E/Remarks
A 253645218001  |Short 1ifting cylinder ®75x ®50x830 JHEL (M) @ 75x P 50x830 1 H=6100
A 253645218002  |Short 1lifting cylinder ® 75x ®50x895 JHEL (M) @ 75x @ 50x895 1 H=6600
" A 253645218003  |Short lifting cylinder ® 75x ®50x975 JHEL (M) @ 75x D 50x975 1 H=7000
- B 255098510002 [Seal kits(middle cylinder) ERA e (4 E D 1
C 255044010101 |Lifting chain LH1623X77 T8 2K 1LH1623 X 77 2 H=6100
C 255043510139 |Lifting chain LH1623X79 T3 26 LH1623 X 79 2 H=6600
| C 255044510137 |Lifting chain LH1623X81 T 25 LH1623 X 81 2 H=7000
i 1 A Dust ring 50x58x7/6.5 [ 21 BE 50x58x7/6. 5 1
2 A Catch 50X 60X 3 14 F50x60x3 1
| , 3 A Seal ring 50X60X6 ] [#50x60x6 1
E i 4 A Glide sleeve SHE 1
| 5 A 0 ring D75X3. 1 07t 2% £ B D75X3. 1 1
| , 6 A 0 ring D75X3.1 07 % £f [E|D70x3. 1 1




a | " | 7 A Bearing50x55x40 RIS K 50x55x40 1
-3 % | 1" 0 5 8 A HSG Piston rod HSGif FE AT 1
5 , | ; 9 A Circlip 42 34 1 1
¢/35 9 i 10 A Piston assembly Vi ZE NUR 1
& 37 =P/13 ; 11 A Support ring 75x20x2.5 YR T5x20x2. 5 1
=/ 14 i 12 A Support ring 75x65x3 W K FIF75x65x3 1
15 i 13 A Seal ring 75x65x6 FLH 22 3 B 1
}/ﬂ? 0 16 i 14 A Valve cover RS 1
1 17 i 15 A Spring i 2 1
3/? 11% i 16 A Valve plug IR 1
P = - u ; 17 A Catch PT 1
< : e ; 18 A 0 ring D20x2. 4 07 % & ] 1
e | %S\m | 19 A Circlip 12 FL 0 1B 12 1
e | L l 20 A Circlip 22 LI b 20 i
L 21 A Slide valve YH & 1
5B 22 A Spring2.3x15x48.5 P2, 3x15%48. 5 1
93 A Cylinder AR !
24 A Spacer Ei%al 1
ST THmEL (1924 5 f11742) /SHORT LIFTING CYLINDER (four stage full free 1ift)
FF5 /N0 4nh% /SN Name IR BE/QTY | £&7E/Remarks
25 A Screw M5x5 N 7S A A SL B2 4T M x5 1
% 26 910100100071 |Bolt GB5782-M16x50-8.8 242 GB5782-M16x50-8. 8 1
ﬁ/' A 27 910400500010 |Washer GB93-16 2 % BB GB93-16 1
*/27 / 28 253645220012 |Middle cylinder chain baffle T B 2% 4 R 2
Wﬁ 29 253645220012 |Cylinder head &1k 1
! 980 g —< 30 940200500001 _|Chain wheel bearing 780708K-@110xp40x27 |44 4 7k 780708K~ & 110x b 40x27 2
&@% j - /¢ , 31 910401300020 [Circlip GB894.1-40 il FE) 2860 24 BB GBRY 4. 1-40 2
' 1 3 S : 32 A split pin2.5x40 F 1442, 5x40 2
] /C 4/% == 33 A LH1623 chain LH1623H8 2t 5t 2
7 =N 34 A Joint Ko Sl 2
}//’32 < mﬁ | 35 A Split pin 3.2x30 T L1443, 2x30 2
33 36 A Nut M18x1.5 FRIEEEIM18x1. 5 2
a ?/% 37 A Nut M18x1.5 IZHEIMI8x1. 5 2
a’/ & s e 38 910400500009 _|Washer GB93-14 5 4 Bl GBY3— 14 2
1 ' 39 910100400022  [Bolt GB5786-M14x1.5x40-8.8 B2 H4GB5786-M14x1. 5x40-8. 8 2
N3 . 1" 1 40 A Joint TR 2
[ 41| 910400500008 _|SpringWasherGB93-12 475 2 JBICBO3 12 N
& 1l | 49 910100400009 |BoltGB5786-M12x1.25x25-8.8 244 GB5786-M12x 1. 25x25-8. 8 1
a3

1\;{ (

—B

- w e

55 = 5

oo

(=<
=

2

S\23




SEREFmET (U4 E #17728) /SHORT LIFTING CYLINDER (four stage full free 1lift)

5 /NO 44 /SN Name R BE/QTY | 43 /Remarks

A 253645218001 |Short 1lifting cylinder ® 75x ® 50x830 JHEL (M) P 75x D 50x830 1 H=6100

% A 253645218002  |Short lifting cylinder ® 75x ® 50x895 JHED (M) @ 75x D 50x895 1 H=6600

ﬁ/’ . A 253645218003  |Short lifting cylinder ® 75x ®50x975 T (M) ® 75x P 50x975 1 H=7000
*/27 , B 255098510002  |Seal kits(middle cylinder) BB S (S04 A D 1

%’28 C 255044010101 |Lifting chain LH1623X77 i T 26 L1623 X 77 2 H=6100

. N —< C 255043510139 |Lifting chain LHI623X79 e T 4 LH1623 X 79 2 H=6600

F@{Mj - /¢ | C 955044510137 |Lifting chain LHI1623X81 2 Tk 46 L1623 X 81 9 H=7000
' | § — | 1 A Dust ring 50x58x7/6.5 By 20> B 50x58x7/6. 5 1
= S 4/% = 2 A Catch 50X 60X 3 47 50x60x3 1
7 . .dF_, 3 A Seal ring 50X 60X6 22 51 18] 50x60x6 1
% &/#, ﬂﬁ : 4 A Glide sleeve SnhE 1
!ij% - 5 A 0 ring D75X3. 1 078 % 5 BB D75X3. 1 1
) 7/EE 6 A 0 ring D75X3. 1 0% 2= 44 ED70x3. 1 1
d’./ 34 s ol w5=ts : 7 A Bearing50x55x40 T Bh&  50x55%40 1
. ' 8 A HSG Piston rod HSGIE FEAT 1
N8 . 1" 0 9 A Circlip R 24 4% P 1
39 10 A Piston assembly V& FE B AR 1
&% E a 11 A Support ring 75x20x2.5 ¥ K IR T5x20x2. 5 1
@37 cp/” 12 A Support ring 75x65x3 YA T5x65%3 1
P/ 13 A Seal ring 75x65x6 FLHH 2% 35t 1
i ! 14 A Valve cover [E=S 1
}/@ 0 6 i 15 A Spring i 1
o " ! 16 A Valve plug /&) s 1
- 19 ; 17 A Catch e=Dal 1
| . | 18 A 0 ring D20x2.4 O % 4 ] 1
< | T | 19 A Circlip 12 LT 342 14 P 1.2 1
= O = 20 A Circlip 22 L FE 3 44 22 1
= V‘z | “3’\:'(22 5 21 A Slide valve Ve I 1
‘ i : ! 22 A Spring2.3x15x48.5 B9 3x15x48. 5 !
i 23 A Cylinder Tk 1
-8B 24 A Spacer O 1

‘gL (PUZ%4 B B J28) /SHORT LIFTING CYLINDER (four stage full free 1lift)
5 /NO 4575 /SN Name 2R ¥E/QTY | £ /Remarks

25 A Screw M5x5 Y 7S A [ £ S B ETMB x5 1
76 26 910100100071 Bolt GB5782-M16x50-8.8 IZ ¥ GB5782-M16x50-8. 8 1
ﬁ/’ \ 27 910400500010 |Washer GB93-16 P I GB93-16 1
KZT // 28 253645220012  [Middle cylinder chain baffle rp T % 2 4R 2
%/28 29 253645220012 | Cylinder head T Sk 1
. B M g 30 940200500001 Chain wheel bearing 780708K-p110xp40x27 BEED K 780708K— & 110x & 40x27 2
0-{@» @' j | 31 910401300020 |Circlip GB894.1-40 i FE 8 4 BB GB89 . 1-40 )
: 392 A split pin2.5x40 JT 452, 5x40 2
/C 33 A LH1623 chain LH16238% 5k 2
7 34 A Joint Ko $23k 2
i 35 A Split pin 3.2x30 JF 483, 2x30 2
?33 36 A Nut M18x1.5 BRI IZBIMI8x1. 5 2
) 37 A Nut M18x1.5 P2 EEM18x1. 5 2
0’/ 34 i 38 910400500009 |Washer GB93-14 5 HA B GB93 14 2
ﬁ/ i 39 910100400022  |Bolt GB5786-M14x1.5x40-8.8 4242 GB5786-M14x1. 5x40-8. 8 2




\\\38 . . " | 40 A Joint R 3 1 K 2
59 1 i 41 910400500008 SpringWasherGB93-12 24 % 4 jE GR93— 12 1
é/as ) i 49 910100400009 |BoltGB5786-M12x1.25x25-8.8 124 GB5786-M12x1. 25x25-8. 8
& 37 <F”/ |
13 !
o/ i
15 i
= ’ 16 |
! 17 !
3/? i |
< JPe
S  I— I
} = 4l . |
13/jQ ﬁg i ;1 ;’2‘;5\23 i
18 | |
B
FEFFMEL (U2 4 B B iJ28)/ LIFTING CYLINDER (four stage full free lift)
FF5/NO %% /SN Name 2R BE/QTY &7 /Remarks
A 253645216001 cylinder @60x P 50x1475 T T (L)DBOXD50x1475 1
A 253645216002 |cylinder ® 60x P 50x1600 7H 5L (L) P60xP50x1600 1
A 253645216003 |cylinder @ 60x P 50x1680 T (L)DB0XD50x1680 1
7 A/B B 253645217001 |cylinder ®60x @ 50x1475 T L (R)P60xP50x1475 1
o) s | a0 B 253645217002 |cylinder ®60x ®50x1600 YL (R)D60xP50x1600 1
O@’ . :E@r Ve A B 253645217003 |cylinder ®60x P 50x1680 ith i (R)060xD50x1680 1
i - 5] T C 253698510001 |Seal kits (1ifting cylinder) A EEA 2
o R A F ﬁ” - D 255044010106 |Lifting chain LH1623-89 A THEE K LH1623-89 2
| _,{? | ' @33 D 253543510066 [Lifting chain LH1623-93 T BE 2611162393 2
ﬁ 18 == T ¥ D 255044010108 |Lifting chain LH1623-99 T 2K LH1623-99 2
L *.\35 1 910100300023  |Bolt GB5783-M8x25-8. 8 12 44:GB5783-M8x25-8. 8 4
L2 ( ¥ =N 2 910400500007 _|Washer GB93-10 56 3 44 JE GB93-10 1
{ ﬁ./ %33 20 'ﬁ 3 910400100007 |Washer GB97.1-10-200HV S 44 Bl GBI 7. 1-10—-200HV 4
B — 21 ~
Sﬁ.ﬂg : — £y | 4 255044520099  |Rubber pad IR 2
1 ) i [~ 5 255044520097  |Support block XHER 2
= L - 6 255044520098 _|Blendboard SR 2
A N é/” ” 7 941100100003 |Nut GB6170-M10-10 12 £EGB6170-M10-10 2
\\ N ; 8 910300100007 |Screw M10x35-8.8 $24TM10x35-8. 8 2
~~~~~~~~~ X TT 9 910400100008 |Washer GB97. 1-12-200HV T2 GB97. 1-12-200HV 2
T . 10 910400500008 _|Washer GB93-12 5 25 P GBI3—12 2
|| .+\ 29 11 910100400009  |Bolt GB5786-M12x1.25x25-8. 8 M2 A2 GB5786-M12x1. 25x25-8. 8 2
N - | 3 12 255044020156 |Joint MI8x1.5x102 G B REM18x 1. 5x102 2
'1§ I N\ o o 13 910100300035 _|Bolt GB5783-M10x20-8.8 #2 F£GB5783-M10x20-8. 8 2
1 'Er | % e | 14 910401300020 _|Circlip GB894. 1-40 i FE 6 4 B GBR9 4. 1-40 2
Jkgg ‘\ 15 940200500005  |Chain wheel bearing 780708K—® 110x ® 40x| %% %8 fl1 /K 780708K— P 110x @ 40x27 2
————————— C 16 910900400014  [LH1623chain B R EECB6074-LH1623 2
17 910600600022  |Split pin 2.5x40 JF L1442, 5x40 2
18 255044020157 |Joint M18x1.5x217 Bl SEWEREM18x1. 5x217 2
19 910600600030 |Split pin 3.2x30 FF1456B91-3. 2x30 2
20 255044020158  |Nut M18x1.5 BRI A2 REMI8x1. 5 2
21 910300400007  [Nut M18x1.5 42 RFGB6173-M18x1. 5-05 2




FHMEL (V9% 4 H HIi748)/ LIFTING CYLINDER (four stage full free 1ift)

1

l

B2 /No YRHAD /SN Name SRR BE/QTY | &V /Remarks
22 A Piston rod 1 ZEAT 1
23 A Adjusting bushing 40.5x49xL2 P40, 5x49xL.2 1
24 A Circlip ®24x2 A 2 14 P8 D 24x2 1
A/B 25 A Bearing 56x20x2.5 ¥ K56x20x2. 5 1
——————————— VAL 26 A Catch 56x45x3 4 1 56x44x3 1
=t 27 A Seal ring 56x45x6 FLH % 1
= 28 A Piston b 1
[ 29 A Copper bushing GIES 1
4\33 30 A Circlip ®26.5x2 X 22 14 P @ 26. 5x2 1
A1l é\y 31 A Buffer ring N 1
T ﬁ'\ 32 A Dust ring DKB45x58x7/10 B 2 P8 1
Eh\% 33 A Seal ring 40x50x6 A1 2 4 1
1% 34 A Guide bushing SHE 1
N 35 A 0 seal ring 49.7x2.4 0704 5% 45 18] 1
KN . 36 A Bearing 4030 475 7K 4030 1
) __ a7 37 A Cylinder LA |
1) 38 A Dowel pin D10x26 A E5D10x26 1
% 254043510060  [Lifting chain LH1634-75 T2 LH1634-75 2
2 39 256144014006 |Lifting chain LH1634-79 T BESELH1634-79 2
91 T 256144014007  [Lifting chain LH1634-85 F2 T 55 2 LH1634-85 2
2
29
3
31 @
ﬁ/.'is i




	FE4P25-32C（中英文）

